SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 49.86 -24.14 74 63.59 34.63 10.98 | 59.34 | 100 0 P H
H
H
802.11b
H
CHO1
4824 53.26 -20.74 74 66.99 34.63 10.98 | 59.34 | 109 6 P \%
2412MHz
4824 50.17 -3.83 54 63.9 34.63 1098 | 59.34 | 109 6 A \Y,
\%
\Y,
4874 52 -22 74 65.56 34.65 11.03 | 59.24 | 100 320 P H
4874 49.24 -4.76 54 62.8 34.65 11.03 | 59.24 | 100 320 A H
7311 49.64 -24.36 74 58.37 35.74 13.66 | 58.13 100 0 P H
802.11b
H
CH 06
4874 55.27 -18.73 74 68.83 34.65 11.03 | 59.24 111 7 P V
2437MHz
4874 50.82 -3.18 54 64.38 34.65 11.03 | 59.24 111 7 A \%
7311 56.09 -17.91 74 64.82 35.74 13.66 | 58.13 100 25 P V
7311 50.87 -3.13 54 59.6 35.74 13.66 | 58.13 100 25 A V
4924 53.25 -20.75 74 66.63 34.67 11.09 | 59.14 | 100 326 P H
4924 50.73 -3.27 54 64.11 34.67 11.09 | 59.14 | 100 326 A H
7386 50.87 -23.13 74 59.65 35.72 13.76 | 58.26 103 340 P H
802.11b
7386 45.27 -8.73 54 54.05 35.72 13.76 | 58.26 103 340 A H
CH 11
4924 54.38 -19.62 74 67.76 34.67 11.09 | 59.14 | 100 3 P \%
2462MHz
4924 50.76 -3.24 54 64.14 34.67 11.09 | 59.14 | 100 3 A \%
7386 54.17 -19.83 74 62.95 35.72 13.76 | 58.26 100 136 P \Y,
7386 48.93 -5.07 54 57.71 35.72 13.76 | 58.26 100 136 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 59.5 -14.5 74 44.96 32.16 1743 | 35.05 | 104 | 280 P H
2390 49.8 -4.2 54 35.26 32.16 17.43 | 35.05 | 104 | 280 A H
* 2412 105.87 - - 91.32 32.17 1743 | 35.05 | 104 | 280 P H
* 2412 98.69 - - 84.14 32.17 1743 | 35.05 | 104 | 280 A H
H
802.11g
H
CHO1
2390 62.27 -11.73 74 47.73 32.16 17.43 | 35.05 112 240 P \Y,
2412MHz
2390 52.2 -1.8 54 37.66 32.16 1743 | 35.05 | 112 240 A \%
* 2412 108.78 - - 94.23 32.17 17.43 | 35.05 112 240 P \Y,
* 2412 101.44 - - 86.89 32.17 17.43 | 35.05 112 240 A \Y,
\%
\Y,
2389.52 59.22 -14.78 74 44.67 32.16 17.43 | 35.04 | 105 278 P H
2389.94 48.75 -5.25 54 34.21 32.16 17.43 | 35.05 | 105 278 A H
* 2417 108.67 - - 94.13 32.17 17.43 | 35.06 | 105 278 P H
* 2417 100.47 - - 85.93 32.17 17.43 | 35.06 | 105 278 A H
H
802.11g
H
CH 02
2389.8 60.76 -13.24 74 46.22 32.16 17.43 | 35.05 112 240 P \Y,
2417MHz
2389.8 51.43 -2.57 54 36.89 32.16 1743 | 35.05 | 112 240 A \%
* 2417 111.75 - - 97.21 32.17 17.43 35.06 112 240 P \%
* 2417 103.98 - - 89.44 32.17 17.43 35.06 112 240 A \%
\%
V
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2389.24 58.34 -15.66 74 43.79 32.16 17.43 35.04 107 295 P H
2389.24 45.94 -8.06 54 31.39 32.16 17.43 35.04 107 295 A H
* 2437 112.37 - - 97.76 32.18 17.49 35.06 107 295 P H
* 2437 104.2 - - 89.59 32.18 17.49 35.06 107 295 A H
2483.55 55.64 -18.36 74 40.97 32.19 17.55 35.07 107 295 P H

802.11g
2483.69 45.29 -8.71 54 30.62 32.19 17.55 35.07 107 295 A H

CH 06
2389.8 58.58 -15.42 74 44.04 32.16 17.43 35.05 111 246 P \%

2437MHz

2389.94 48.54 -5.46 54 34 32.16 17.43 35.05 111 246 A \%
* 2437 115.54 - - 100.93 32.18 17.49 35.06 111 246 P \%
* 2437 107.69 - - 93.08 32.18 17.49 35.06 111 246 A \%
2483.9 56.01 -17.99 74 41.34 32.19 17.55 35.07 111 246 P \%
2484.39 47.45 -6.55 54 32.78 32.19 17.55 35.07 111 246 A \%
* 2457 111.06 - - 96.44 32.19 17.49 35.06 107 273 P H
* 2457 103.9 - - 89.28 32.19 17.49 35.06 107 273 A H
2484.46 62.89 -11.11 74 48.22 32.19 17.55 35.07 107 273 P H
2483.56 50.95 -3.05 54 36.28 32.19 17.55 35.07 107 273 A H
H

802.11g
H

CH 10
* 2457 113.61 - - 98.99 32.19 17.49 35.06 121 247 P \%

2457MHz
* 2457 106.4 - - 91.78 32.19 17.49 35.06 121 247 A \%
2484.28 62.68 -11.32 74 48.01 32.19 17.55 35.07 121 247 P \%
2483.5 51.03 -2.97 54 36.36 32.19 17.55 35.07 121 247 A \%
\%
\%
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* 2462 109.97 - - 95.29 32.19 1755 | 35.06 | 107 277 P H
* 2462 102.41 - - 87.73 32.19 1755 | 35.06 | 107 277 A H
2483.6 61.55 -12.45 74 46.88 32.19 1755 | 35.07 | 107 277 P H
2483.64 51.01 -2.99 54 36.34 32.19 1755 | 35.07 | 107 277 A H
H
802.11g
H
CH 11
* 2462 112.09 - - 97.41 32.19 1755 | 35.06 | 122 242 P \%
2462MHz
* 2462 104.01 - - 89.33 32.19 1755 | 35.06 | 122 242 A \%
2484.2 61.62 -12.38 74 46.95 32.19 17.55 | 35.07 | 122 242 P \Y,
2483.76 51.11 -2.89 54 36.44 32.19 1755 | 35.07 | 122 242 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 48.63 -25.37 74 62.36 34.63 10.98 | 59.34 | 100 0 P H
H
H

802.11g
H

CHO1
4824 47.73 -26.27 74 61.46 34.63 10.98 | 59.34 | 100 0 P \%

2412MHz
\Y,
\%
\Y,
4874 49.2 -24.8 74 62.76 34.65 11.03 | 59.24 | 100 0 P H
7311 48.64 -25.36 74 57.37 35.74 13.66 | 58.13 100 0 P H
H

802.11g
H

CH 06
4874 51.93 -22.07 74 65.49 34.65 11.03 | 59.24 114 7 P V

2437MHz
4874 42.85 -11.15 54 56.41 34.65 11.03 | 59.24 114 7 A \%
7311 55.57 -18.43 74 64.3 35.74 13.66 | 58.13 100 23 P V
7311 45.99 -8.01 54 54.72 35.74 13.66 | 58.13 100 23 A V
4924 47.14 -26.86 74 60.52 34.67 11.09 | 59.14 | 100 0 P H
7386 44.52 -29.48 74 53.3 35.72 13.76 | 58.26 100 0 P H
H

802.11g
H

CH 11
4924 49.04 -24.96 74 62.42 34.67 11.09 | 59.14 | 100 0 P \%

2462MHz
7386 47.48 -26.52 74 56.26 35.72 13.76 | 58.26 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.065 56.72 -17.28 74 42.17 32.16 17.43 | 35.04 125 286 P H
2389.905 47.59 -6.41 54 33.05 32.16 17.43 35.05 125 286 A H
* 2412 105.94 - - 91.39 32.17 17.43 35.05 125 286 P H
* 2412 98.26 - - 83.71 32.17 17.43 | 35.05 125 286 A H
802.11ac H
VHT20 H
CHO1 2385.81 62.36 -11.64 74 47.81 32.16 17.43 35.04 112 239 P \%
2412MHz 2390 52.57 -1.43 54 3803 | 3216 | 1743 | 3505 | 112 | 239 | A | V
* 2412 108.53 - - 93.98 32.17 17.43 35.05 112 239 P \%
* 2412 101.08 - - 86.53 32.17 17.43 35.05 112 239 A \%
\%
\%
2389.52 62.26 -11.74 74 47.71 32.16 17.43 35.04 124 284 P H
2389.94 47.88 -6.12 54 33.34 32.16 17.43 35.05 124 284 A H
* 2417 110.25 - - 95.71 32.17 17.43 35.06 124 284 P H
* 2417 102.38 - - 87.84 32.17 17.43 35.06 124 284 A H
802.11ac H
VHT20 H
CH 02 2389.52 65.61 -8.39 74 51.06 32.16 17.43 35.04 140 241 P \%
2417TMHz 2389.94 5225 | -1.75 54 37.71 | 3216 | 1743 | 3505 | 140 | 241 | A | V
* 2417 112 - - 97.46 32.17 17.43 35.06 140 241 P \%
* 2417 104.31 - - 89.77 32.17 17.43 35.06 140 241 A \%
\%
V
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2389.38 57.37 | -16.63 74 4282 | 3216 | 17.43 | 3504 | 124 | 338 | P | H
2389.8 46.51 | -7.49 54 3197 | 3216 | 17.43 | 3505 | 124 | 338 | A | H
* 2437 112.67 - - 98.06 | 32.18 | 17.49 | 3506 | 124 | 338 | P | H
* 2437 104.65 - - 90.04 | 3218 | 17.49 | 3506 | 124 | 338 | A | H
802.11ac 2484.67 55.61 | -18.39 74 40.94 | 3219 | 1755 | 35.07 | 124 | 338 | P | H
VHT20 24835 46.75 | -7.25 54 3208 | 3219 | 1755 | 3507 | 124 | 338 | A | H
CH 06 2389.66 60.5 -135 74 4595 | 3216 | 1743 | 3504 | 131 | 239 | P | V
2437MHz 2389.94 49.99 -4.01 54 3545 | 3216 | 17.43 | 3505 | 131 | 239 | A | V
* 2437 115.41 . - 100.8 | 3218 | 17.49 | 35.06 | 131 | 239 | P | V
* 2437 106.25 - - 9164 | 3218 | 1749 | 3506 | 131 | 239 | A | V
24835 57.49 |-16.51 74 42.82 | 3219 | 1755 | 3507 | 131 | 239 | P | V
2483.55 47.46 | -6.54 54 3279 | 3219 | 1755 | 3507 | 131 | 239 | A | V
* 2458 111.54 | 37.54 74 96.92 | 3219 | 17.49 | 3506 | 105 | 276 | P | H
* 2457 104.16 | 50.16 54 89.54 | 3219 | 17.49 | 3506 | 105 | 276 | A | H
2484.88 61.2 -12.8 74 46.53 | 3219 | 17.55 | 35.07 | 105 | 276 | P | H
2483.5 51.17 | -2.83 54 36.5 3219 | 1755 | 35.07 | 105 | 276 | A | H
802.11ac H
VHT20 H
CH 10 * 2457 114.23 | 40.23 74 99.61 | 3219 | 17.49 | 35.06 | 121 | 248 | P | V
2457MHz | * 2457 106.88 | 52.88 54 92.26 3219 | 17.49 | 3506 | 121 | 248 | A |V
2483.92 62.65 | -11.35 74 47.98 | 3219 | 1755 | 3507 | 121 | 248 | P | V
2483.56 50.39 | -3.61 54 3572 | 3219 | 1755 | 3507 | 121 | 248 | A | V
Y,
\Y
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* 2462 110.53 - - 95.85 32.19 1755 | 35.06 | 106 | 273 P H
* 2462 102.92 - - 88.24 32.19 17.55 35.06 106 273 A H
2483.72 63.1 -10.9 74 48.43 32.19 17.55 | 35.07 | 106 | 273 P H
2483.52 51.6 -2.4 54 36.93 32.19 17.55 35.07 106 273 A H
802.11ac H
VHT20 H
CH11 * 2462 111.66 - - 96.98 32.19 17.55 35.06 100 243 P \%
2462MHz |« 2462 103.73 - - 89.05 | 3219 | 1755 | 3506 | 100 | 243 | A | V
2483.84 63.42 -10.58 74 48.75 32.19 17.55 35.07 100 243 P \%
2483.52 51.49 -2.51 54 36.82 32.19 17.55 35.07 100 243 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 46.37 -27.63 74 60.1 34.63 10.98 59.34 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 48.58 |-25.42 74 62.31 34.63 10.98 | 59.34 | 100 0 P |V
2412MHz vV
\%
\%
4874 49.48 -24.52 74 63.04 34.65 11.03 59.24 100 0 P H
7311 49.2 -24.8 74 57.93 35.74 13.66 58.13 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 52.24 -21.76 74 65.8 34.65 11.03 59.24 100 3 P \%
2437MHz 4874 4181 |-12.19 54 55.37 | 34.65 | 11.03 | 59.24 | 100 3 AV
7311 56 -18 74 64.73 35.74 13.66 58.13 100 26 P \%
7311 45.85 -8.15 54 54.58 35.74 13.66 | 58.13 | 100 26 AV
4924 46.08 -27.92 74 59.46 34.67 11.09 59.14 100 0 P H
7386 44.23 -29.77 74 53.01 35.72 13.76 58.26 100 0 P H
802.11ac H
VHT20 H
CH11 4924 48.81 -25.19 74 62.19 34.67 11.09 59.14 100 0 P \%
2462MHz 7386 4471 | -29.29 74 5349 | 3572 | 13.76 | 58.26 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.94 56.38 -17.62 74 41.84 32.16 17.43 | 35.05 124 286 P H
2388.82 48.31 -5.69 54 33.76 32.16 17.43 35.04 124 286 A H
* 2422 102.73 - - 88.13 32.17 17.49 | 35.06 124 286 P H
* 2422 94.9 - - 80.3 32.17 17.49 | 35.06 124 286 A H
802.11ac 2495.59 53.52 | -20.48 74 38.85 32.2 1755 | 3508 | 124 | 286 | P | H
VHT40 2487.4 45.01 -8.99 54 30.34 32.19 17.55 35.07 124 286 A H
CHO03 2388.96 60.93 -13.07 74 46.38 32.16 17.43 35.04 141 241 P \%
2422MHz 2388.96 52.37 -1.63 54 37.82 | 3216 | 1743 | 3504 | 141 | 241 | A | V
* 2422 103.96 - - 89.36 32.17 17.49 35.06 141 241 P \%
* 2422 96.23 - - 81.63 32.17 17.49 35.06 141 241 A \%
2497.2 53.94 -20.06 74 39.27 32.2 17.55 | 35.08 141 241 P \%
2489.92 44.97 -9.03 54 30.29 32.2 17.55 35.07 141 241 A \%
2389.52 57.63 -16.37 74 43.08 32.16 17.43 35.04 100 273 P H
2389.8 49.44 -4.56 54 34.9 32.16 17.43 35.05 100 273 A H
* 2427 103.71 - - 89.11 32.17 17.49 35.06 100 273 P H
* 2427 95.48 - - 80.88 32.17 17.49 35.06 100 273 A H
802.11ac 2490.83 54.19 -19.81 74 39.51 32.2 17.55 35.07 100 273 P H
VHT40 2490.41 45.47 -8.53 54 30.79 32.2 17.55 35.07 100 273 A H
CH 04 2388.54 60.86 -13.14 74 46.31 32.16 17.43 35.04 100 232 P \%
2427TMHz 2389.94 52.16 | -1.84 54 3762 | 3216 | 1743 | 3505 | 100 | 232 | A | V
* 2427 104.04 - - 89.44 32.17 17.49 35.06 100 232 P \%
* 2427 96.56 - - 81.96 32.17 17.49 35.06 100 232 A \%
2484.18 55.39 -18.61 74 40.72 32.19 17.55 35.07 100 232 P \%
2487.19 45.34 -8.66 54 30.67 32.19 17.55 35.07 100 232 A \%
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2389.66 57.72 |-16.28 74 4317 | 3216 | 17.43 | 3504 | 299 | 128 | P | H
2389.66 48.64 | -5.36 54 3409 | 3216 | 1743 | 3504 | 299 | 128 | A | H
* 2437 106.47 - - 91.86 | 3218 | 17.49 | 3506 | 299 | 128 | P | H
* 2437 98.56 - - 83.95 | 3218 | 17.49 | 3506 | 299 | 128 | A | H
802.11ac 2484.25 56.29 | -17.71 74 41.62 | 3219 | 1755 | 35.07 | 299 | 128 | P | H
VHT40 2483.62 48.26 | -5.74 54 3359 | 3219 | 1755 | 3507 | 299 | 128 | A | H
CH 06 2389.8 61.92 |-12.08 74 4738 | 3216 | 1743 | 3505 | 134 | 159 | P | V
2437MHz 2389.8 51.73 -2.27 54 37.19 | 3216 | 17.43 | 3505 | 134 | 159 | A | V
* 2437 107.89 . - 93.28 | 3218 | 17.49 | 35.06 | 134 | 159 | P | V
* 2437 99.62 - - 85.01 | 3218 | 17.49 | 3506 | 134 | 159 | A | V
2483.62 58.3 -15.7 74 4363 | 3219 | 1755 | 3507 | 134 | 159 | P | V
2483.55 49.58 | -4.42 54 3491 | 3219 | 1755 | 3507 | 134 | 159 | A | V
2378.88 54.49 | -19.51 74 40.01 | 3215 | 17.37 | 35.04 | 263 | 128 | P | H
2387.98 45.64 | -8.36 54 31.09 | 32.16 | 17.43 | 3504 | 263 | 128 | A | H
* 2447 105.92 - - 91.31 | 3218 | 17.49 | 3506 | 263 | 128 | P | H
* 2447 97.95 - - 83.34 | 3218 | 17.49 | 3506 | 263 | 128 | A | H
802.11ac 2485.93 56.95 | -17.05 74 4228 | 3219 | 1755 | 35.07 | 263 | 128 | P | H
VHT40 2484.74 4763 | -6.37 54 32.96 | 3219 | 1755 | 3507 | 263 | 128 | A | H
CH 08 2389.66 57.98 |-16.02 74 4343 | 3216 | 1743 | 3504 | 100 | 249 | P | V
2447MHz 2389.8 46.18 -7.82 54 31.64 3216 | 17.43 | 3505 | 100 | 249 | A |V
* 2447 107.46 - - 92.85 | 32.18 | 17.49 | 35.06 | 100 | 249 | P | V
* 2447 99.87 - - 85.26 | 3218 | 17.49 | 3506 | 100 | 249 | A | V
2483.76 60.22 |-13.78 74 4555 | 3219 | 17.55 | 3507 | 100 | 249 | P | V
2484.46 51.62 | -2.38 54 36.95 | 3219 | 1755 | 3507 | 100 | 249 | A | V
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2338.98 5429 |-19.71 74 39.87 32.14 17.31 | 35.03 | 298 11 P H
2384.2 45.52 -8.48 54 30.98 32.15 17.43 35.04 298 111 A H
2452 105.29 - - 90.68 32.18 17.49 | 35.06 | 298 11 P H
2452 96.68 - - 82.07 32.18 17.49 35.06 298 111 A H
802.11ac 2485.51 57.54 |-16.46 74 4287 | 3219 | 1755 | 3507 | 298 | 111 | P | H
VHT40 2483.69 48.01 -5.99 54 33.34 32.19 17.55 35.07 298 111 A H
CH 09 2386.44 56.05 -17.95 74 415 32.16 17.43 35.04 100 249 P \%
2452MHz 2388.12 46.46 | -7.54 54 3191 | 3216 | 1743 | 3504 | 100 | 249 | A | V
2452 107.58 - - 92.97 32.18 17.49 35.06 100 249 P \%
2452 99.35 - - 84.74 32.18 17.49 | 35.06 | 100 | 249 AV
2484.74 60.69 -13.31 74 46.02 32.19 17.55 35.07 100 249 P \%
2484.32 52.33 -1.67 54 37.66 32.19 17.55 | 35.07 | 100 | 249 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 43.14 -30.86 74 56.83 34.64 10.98 59.31 100 0 P H
7266 43.9 -30.1 74 52.63 35.74 13.62 | 58.09 | 100 0 P H
802.11ac H
VHT40 H
CH 03 4844 44.07 -29.93 74 57.76 34.64 10.98 | 59.31 | 100 0 P |V
2422MHz 7266 43.83 |-30.17 74 52.56 35.74 13.62 | 58.09 | 100 0 P |V
\%
\%
4874 44.77 -29.23 74 58.33 34.65 11.03 59.24 100 0 P H
7311 42.95 -31.05 74 51.68 35.74 13.66 58.13 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 44.9 -29.1 74 58.46 34.65 11.03 59.24 100 0 P \%
2437MHz 7311 43.23 | -30.77 74 51.96 | 3574 | 13.66 | 58.13 | 100 0 P |V
\%
\%
4904 43.34 -30.66 74 56.75 34.67 11.09 59.17 100 0 P H
7356 42.82 -31.18 74 51.59 35.73 13.71 58.21 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 44.79 -29.21 74 58.2 34.67 11.09 59.17 100 0 P \%
2452MHz 7356 4459 | -29.41 74 53.36 | 3573 | 13.71 | 58.21 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B50 of B66
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
103.98 2591 |-17.59 43.5 39.05 16.39 2.03 31.56 - - P H
135.03 35.05 -8.45 43.5 47.16 17.4 2.01 31.52 100 0 P H
290.55 27.54 |-18.46 46 37.02 18.97 2.86 31.31 - - P H
391 26.05 |-19.95 46 32.59 21.34 3.27 31.15 - - P H
865.6 31.08 -14.92 46 27.74 29 4.88 30.54 - - P H
959.4 324 -13.6 46 27.01 30.85 5.05 30.51 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 30 31.29 -8.71 40 36.71 24.6 1.33 31.35 100 0 P \%
LF 101.28 3369 | -9.81 435 47.25 15.96 2.04 | 3156 - - P |V
289.74 29.63 -16.37 46 39.13 18.95 2.86 31.31 - - P \%
357.4 254 -20.6 46 32.97 20.58 3.05 31.2 - - P \%
848.8 30.02 -15.98 46 27.11 28.73 4.74 30.56 - - P \%
962.2 32.18 -21.82 54 26.74 30.89 5.06 30.51 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B51 of B66
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FCC RADIO TEST REPORT

Report No. : FR872508C

<For Earphone 2>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2388.12 59.22 -14.78 74 44.83 32 17.43 | 35.04 | 100 | 284 P H
2389.24 51.22 -2.78 54 36.83 32 17.43 35.04 100 284 A H
* 2422 104.55 - - 89.99 32.13 17.49 | 35.06 | 100 | 284 P H
* 2422 97.48 - - 82.92 32.13 17.49 | 35.06 | 100 | 284 A | H
802.11ac 2485.23 57.81 -16.19 74 43.06 32.27 17.55 35.07 100 284 P H
VHT40 2487.75 46.28 -7.72 54 315 32.3 17.55 35.07 100 284 A H
CHO03 2389.1 60.41 -13.59 74 46.02 32 17.43 35.04 108 235 P \%
2422MHz 2388.82 52.33 | -1.67 54 37.94 32 17.43 | 3504 | 108 | 235 | A | V
* 2422 105.74 - - 91.18 32.13 17.49 35.06 108 235 P \%
* 2422 97.54 - - 82.98 32.13 17.49 35.06 108 235 A \%
2484.81 55.29 -18.71 74 40.54 32.27 17.55 35.07 108 235 P \%
2484.74 46.18 -7.82 54 31.43 32.27 17.55 35.07 108 235 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B52 of B66
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 42.69 -31.31 74 56.38 34.64 10.98 59.31 100 0 P H
7266 4446 | -29.54 74 53.19 35.74 13.62 | 58.09 | 100 0 P H
802.11ac H
VHT40 H
CH 03 4844 43.25 | -30.75 74 56.94 34.64 10.98 | 59.31 | 100 0 P |V
2422MHz 7266 44.24 | -29.76 74 5297 | 3574 | 13.62 | 58.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B53 of B66

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
103.98 2586 |-17.64 43.5 39 16.39 2.03 31.56 - - P H
139.35 34.74 -8.76 43.5 46.82 17.43 2.01 31.52 100 0 P H
292.71 2796 |-18.04 46 374 19.01 2.86 31.31 - - P H
303.5 25.66 |-20.34 46 34.78 19.21 2.96 31.29 - - P H
770.4 30.44 -15.56 46 28.69 27.91 4.46 30.62 - - P H
952.4 32.23 | -13.77 46 27.2 30.49 5.05 30.51 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 30.27 30.63 -9.37 40 36.05 24.6 1.33 31.35 100 0 P \%
LF 95.88 33.87 -9.63 435 48.36 15.33 1.74 | 31.56 - - P |V
140.97 30.44 -13.06 43.5 42.32 17.4 2.24 31.52 - - P \%
363.7 25.25 -20.75 46 32.68 20.7 3.06 31.19 - - P \%
757.1 29.99 -16.01 46 28.34 27.82 4.46 30.63 - - P \%
952.4 33.75 -12.25 46 28.72 30.49 5.05 30.51 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B54 of B66
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

<For Notebook Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2387.7 59.52 -14.48 74 45.13 32 17.43 35.04 100 284 P H
2389.1 51.2 -2.8 54 36.81 32 17.43 35.04 100 284 A H
* 2422 104.57 - - 90.01 32.13 17.49 | 35.06 | 100 | 284 P H
* 2422 97.3 - - 82.74 32.13 17.49 | 35.06 | 100 | 284 A | H
802.11ac 2485.02 56.46 -17.54 74 41.71 32.27 17.55 35.07 100 284 P H
VHT40 2486.35 46.31 -7.69 54 31.56 32.27 17.55 35.07 100 284 A H
CH 03 2388.12 60.45 | -13.55 74 46.06 32 17.43 | 35.04 | 108 | 235 P |V
2422MHz 2388.96 52.3 -1.7 54 37.91 32 17.43 | 3504 | 108 | 235 | P | V
* 2422 105.07 - - 90.51 32.13 17.49 35.06 108 235 P \%
* 2422 97.74 - - 83.18 32.13 17.49 35.06 108 235 A \%
2483.62 55.99 -18.01 74 41.24 32.27 17.55 35.07 108 235 P \%
2484.32 46.05 -7.95 54 31.3 32.27 17.55 35.07 108 235 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B55 of B66
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 41.87 -32.13 74 55.56 34.64 10.98 59.31 100 0 P H
7266 44.37 -29.63 74 53.1 35.74 13.62 | 58.09 | 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 41.76 -32.24 74 55.45 34.64 10.98 59.31 100 0 P \%
2422MHz 7266 43.99 |-30.01 74 52.72 | 3574 | 13.62 | 58.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B56 of B66

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
103.98 2526 |-18.24 43.5 384 16.39 2.03 31.56 - - P H
135.57 35.27 -8.23 43.5 47.37 17.41 2.01 31.52 100 0 P H
288.12 27.84 |-18.16 46 37.39 18.91 2.86 31.32 - - P H
390.3 27.72 -18.28 46 34.29 21.31 3.27 31.15 - - P H
748 28.87 -17.13 46 27.31 27.74 4.46 30.64 - - P H
977.6 33.23 | -20.77 54 27.85 30.83 5.06 30.51 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 30 30.87 -9.13 40 36.29 24.6 1.33 31.35 100 0 P \%
LF 102.09 33.78 | -9.72 435 47.2 16.1 2.04 | 3156 - - P |V
191.46 25.2 -18.3 43.5 39.51 14.77 2.38 31.46 - - P \%
558.3 26.06 -19.94 46 27.34 25.8 3.81 30.89 - - P \%
849.5 315 -14.5 46 28.56 28.76 4.74 30.56 - - P \%
965 32.17 -21.83 54 26.74 30.88 5.06 30.51 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B57 of B66

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.695 62.68 -11.32 74 48.13 32.16 17.43 | 35.04 308 111 P H
2389.905 52.96 -1.04 54 38.42 32.16 17.43 35.05 308 111 A H
* 2412 107.78 - - 93.23 32.17 17.43 35.05 308 111 P H
* 2412 99.3 - - 84.75 32.17 17.43 35.05 308 111 A H
802.11ac H
VHT20 H
CHO1 2390 62.25 -11.75 74 47.71 32.16 17.43 35.05 109 241 P \%
2412MHz 2390 52.94 | -1.06 54 384 3216 | 17.43 | 35.05 | 109 | 241 | A | V
* 2412 107.76 - - 93.21 32.17 17.43 35.05 109 241 P \%
* 2412 100.06 - - 85.51 32.17 17.43 35.05 109 241 A \%
\%
\%
2388.82 60.57 -13.43 74 46.02 32.16 17.43 35.04 304 131 P H
2389.94 50.04 -3.96 54 35.5 32.16 17.43 | 35.05 304 131 A H
* 2437 110.8 - - 96.19 32.18 17.49 35.06 304 131 P H
* 2437 102.83 - - 88.22 32.18 17.49 35.06 304 131 A H
802.11ac 2485.16 55.07 -18.93 74 404 32.19 17.55 35.07 304 131 P H
VHT20 2483.55 46.67 -7.33 54 32 32.19 17.55 35.07 304 131 A H
CH 06 2389.94 61.66 -12.34 74 47.12 32.16 17.43 35.05 112 241 P \%
2437MHz 2389.8 52.49 -1.51 54 37.95 32.16 17.43 35.05 112 241 A \%
* 2437 112.45 - - 97.84 32.18 17.49 35.06 112 241 P \%
* 2437 104.3 - - 89.69 32.18 17.49 35.06 112 241 A \%
2484.74 58.43 -15.57 74 43.76 32.19 17.55 35.07 112 241 P \%
2484.04 47.96 -6.04 54 33.29 32.19 17.55 35.07 112 241 A \%
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* 2462 109.22 - - 94.54 32.19 1755 | 35.06 | 300 | 128 P H
* 2462 100.55 - - 85.87 32.19 17.55 35.06 300 128 A H
2483.92 61.98 |-12.02 74 47.31 32.19 17.55 | 35.07 | 300 | 128 P H
2483.56 49.83 -4.17 54 35.16 32.19 17.55 35.07 300 128 A H
802.11ac H
VHT20 H
CH11 * 2462 110.6 - - 95.92 32.19 17.55 35.06 107 246 P \%
2462MHz |« 2462 102.77 - - 88.09 | 3219 | 1755 | 35.06 | 107 | 246 | A | V
2484.24 63.76 -10.24 74 49.09 32.19 17.55 35.07 107 246 P \%
2483.52 51.99 -2.01 54 37.32 32.19 17.55 35.07 107 246 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B59 of B66

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 49.67 -24.33 74 64.08 33.95 10.98 59.34 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 4956 |-24.44 74 63.97 33.95 10.98 | 59.34 | 100 0 P |V
2412MHz vV
\%
\%
4874 4591 | -28.09 74 60.12 34 11.03 | 59.24 | 100 0 P H
7311 45.48 -28.52 74 54.25 35.7 13.66 58.13 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 49.41 -24.59 74 63.62 34 11.03 59.24 100 0 P \%
2437MHz 7311 46.9 -27.1 74 55.67 35.7 13.66 | 58.13 | 100 0 P |V
\%
\%
4924 46.34 -27.66 74 60.32 34.07 11.09 59.14 100 0 P H
7386 48.9 -25.1 74 57.6 35.8 13.76 | 58.26 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 49.12 -24.88 74 63.1 34.07 11.09 59.14 100 0 P \%
2462MHz 7386 49.27 | -24.73 74 57.97 35.8 13.76 | 58.26 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B60 of B66
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2386.72 62.59 -11.41 74 48.04 32.16 17.43 35.04 271 134 P H
2389.1 52.43 -1.57 54 37.88 32.16 17.43 35.04 271 134 A H
* 2422 104.55 - - 89.95 32.17 17.49 35.06 271 134 P H
* 2422 96.11 - - 81.51 32.17 17.49 35.06 271 134 A H
802.11ac 2497.2 53.91 -20.09 74 39.24 32.2 17.55 35.08 271 134 P H
VHT40 2484.6 44.87 -9.13 54 30.2 32.19 17.55 35.07 271 134 A H
CHO03 2389.1 60.31 -13.69 74 45.76 32.16 17.43 35.04 110 218 P \%
2422MHz 2389.66 50.99 | -3.01 54 36.44 | 3216 | 17.43 | 3504 | 110 | 218 | A | V
* 2422 104.53 - - 89.93 32.17 17.49 35.06 110 218 P \%
* 2422 96.14 - - 81.54 32.17 17.49 35.06 110 218 A \%
2484.74 54.81 -19.19 74 40.14 32.19 17.55 35.07 110 218 P \%
2484.18 44.92 -9.08 54 30.25 32.19 17.55 35.07 110 218 A \%
2389.24 58.81 -15.19 74 44.26 32.16 17.43 35.04 304 134 P H
2389.94 49.69 -4.31 54 35.15 32.16 17.43 | 35.05 304 134 A H
* 2437 106.37 - - 91.76 32.18 17.49 35.06 304 134 P H
* 2437 97.07 - - 82.46 32.18 17.49 35.06 304 134 A H
802.11ac 2483.9 56.52 -17.48 74 41.85 32.19 17.55 35.07 304 134 P H
VHT40 2483.97 46.73 -7.27 54 32.06 32.19 17.55 35.07 304 134 A H
CH 06 2389.94 62.8 -11.2 74 48.26 32.16 17.43 35.05 113 242 P \%
2437MHz 2389.94 52.6 -1.4 54 38.06 | 3216 | 1743 | 3505 | 113 | 242 | A | V
* 2437 107.03 - - 92.42 32.18 17.49 35.06 113 242 P \%
* 2437 99.38 - - 84.77 32.18 17.49 35.06 113 242 A \%
2484.04 57.35 -16.65 74 42.68 32.19 17.55 35.07 113 242 P \%
2483.5 47.92 -6.08 54 33.25 32.19 17.55 35.07 113 242 A \%
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2386.02 55.64 -18.36 74 41.09 32.16 17.43 | 35.04 | 301 | 132 P H
2389.8 45.05 -8.95 54 30.51 32.16 17.43 35.05 301 132 A H
* 2452 104.08 - - 89.47 32.18 17.49 | 35.06 | 301 | 132 P H
* 2454 95.23 - - 80.61 32.19 17.49 35.06 301 132 A H
802.11ac 2485.72 61.37 |-12.63 74 46.7 3219 | 1755 | 3507 | 301 | 132 | P | H
VHT40 2483.69 48.77 -5.23 54 341 32.19 17.55 35.07 301 132 A H
CH 09 2389.66 56.86 -17.14 74 42.31 32.16 17.43 35.04 103 238 P \%
2452MHz 2389.94 46.48 | -7.52 54 3194 | 3216 | 1743 | 3505 | 103 | 238 | A | V
* 2452 105.12 - - 90.51 32.18 17.49 35.06 103 238 P \%
* 2452 97 - - 82.39 32.18 17.49 | 35.06 | 103 | 238 AV
2485.51 64.3 -9.7 74 49.63 32.19 17.55 35.07 103 238 P \%
2485.02 52.77 -1.23 54 38.1 32.19 1755 | 35.07 | 103 | 238 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B62 of B66
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4844 46.59 -27.41 74 60.92 34 10.98 59.31 100 0 P H
7266 42.79 -31.21 74 51.56 35.7 13.62 | 58.09 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 45.53 -28.47 74 59.86 34 10.98 | 59.31 100 0 P \%
2422MHz 7266 4295 |-31.05 74 51.72 35.7 13.62 | 58.09 | 100 0 P |V
\%
\%
4874 46.25 -27.75 74 60.46 34 11.03 59.24 100 0 P H
7311 45.32 -28.68 74 54.09 35.7 13.66 | 58.13 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 46.19 -27.81 74 60.4 34 11.03 59.24 100 0 P \%
2437MHz 7311 4485 |-29.15 74 53.62 35.7 13.66 | 58.13 | 100 0 P |V
\%
\%
4904 46.25 -27.75 74 60.3 34.03 11.09 59.17 100 0 P H
7356 45.73 -28.27 74 54.53 35.7 13.71 58.21 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 46.16 -27.84 74 60.21 34.03 11.09 59.17 100 0 P \%
2452MHz 7356 45.26 | -28.74 74 54.06 35.7 13.71 | 58.21 | 100 0 P |V
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B63 of B66
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
112.89 26.54 |-16.96 43.5 39.01 17.06 1.83 31.55 - - P H
139.89 34.78 -8.72 43.5 46.86 17.43 1.83 31.52 100 0 P H
292.98 28.43 | -17.57 46 37.87 19.01 2.66 31.31 - - P H
640.2 26.56 |-19.44 46 26.96 26.23 3.89 30.77 - - P H
869.1 30.94 | -15.06 46 27.63 28.97 4.58 30.54 - - P H
969.9 32.37 -21.63 54 26.96 30.86 4.71 30.51 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 30 31.36 -8.64 40 36.78 24.6 1.2 31.35 100 0 P \%
LF 102.09 33.74 | -9.76 435 47.16 16.1 1.83 | 31.56 - - P |V
194.43 24.32 -19.18 43.5 38.57 14.83 2.18 31.46 - - P \%
390.3 26.16 -19.84 46 32.73 21.31 3.05 31.15 - - P \%
556.9 26.47 -19.53 46 27.95 25.61 3.57 30.9 - - P |V
969.9 32.32 -21.68 54 26.91 30.86 4.71 30.51 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B64 of B66
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B65 of B66
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : B66 of B66
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Appendix C. Radiated Spurious Emission Plots

. ] Temperature : 24~26°C
Test Engineer : Jesse Wang, Stan Hsieh, and Nick Yu
Relative Humidity : [51~53%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : C1 of C247
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<CDD Mode>
<For Earphone 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

) (@wuvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200 .
1100 0]
100.0 100.0| \
909 509
. o —
704 ; 704 t
s ad _J
ot [P v e LT e
s00) L
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7200, 7500, 000
requency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00066553 HORTZONTAL
RBII: 1000..000KH: VEW:3000.000KHz ST :Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode ;10 Node )
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0] i
1000 1000
s00) 504
80.0) \f 80.0)
700 / 700
w0 wd i
s00) s0q S
JR o—— —
100 400 R
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
+ @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 HORTZONTAL Condition : AVG_54 3n HF_ANT_00066553 HORTZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SWT:Auto
Detector Peak Detector :
Avg Project 872508 Project : 872508
. Hode 10 Node )

TEL : 886-3-327-3456 Page Number : C2 of C247
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

) (@wuvim) Date: 2018.08.22 evel @Buvim) Dates2018.08.22
1300 1300
1200 1200
n
1100 0]
1000 1000
909 509
500 40 e
700 704
T/ .
600 60
vy oy bt soiaetn] | Fondhiom s prend
s00) N
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Taca Taca, 7206 7500, 000
roquency (1) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector eal Detector ak
Peak Project 872508 Project 872508
Hode ;10 Node 10
) @0uvim) Date: 2018.08.22 evel @Buvim) Dates2018.08.22
1300 1300
1200 1200
1100 0] 1
104 - 1000
900 504
500
700
500
s00)
100
300
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode ;10 )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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el GBuvim) Date: 2018.08.22 J (@Buvim) Date: 2018.08.22

1300 1300)

1200 1200)

1100 1109

1000 1004)

50| 900

700] oy T

4

50 " 604 1= A,

B e s [T, S——— L

400 400

300 300)

200 200)

100] 100)

510 7% 756, 7398 2 5 000 a0 7200 7200, 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
: REW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW: 3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project : 872508 Project : 872508
Hode Y Node P
) @Buvim) Date: 2018.08.22 ) @Buvim) Date: 2018.08.22

1300 1300)

1200) 1200)

1100 10g

1000 1004)

500 904

300 s00)

700) /J 700)

50 604

500 500

A

400 204 e

300 300

200 200)

100] 100)

510 7% 7365, 7398 2 245 000 a0 Ta00. 7 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_0@066583 HORIZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak Detector
Avg Project : 872508 Project : 872508
. Hode Y Mode Bt

TEL : 886-3-327-3456 Page Number : C4 of C247
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO2 2417MHz

Vertical

Fundamental

o (@Buvim) Date: 2018.08.22 J (@Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
100 N o
900 4 909
700 704
50| : 609
P T s 500 st | Sttt
! O
00| 400
300 204
200 204
100 100
570 7% 708 7 Tz 735 00 Tact, D 7200, 700, E
Frequency (uHn) Freauency (WHr)
site + @3CHO7-HY site + 03CHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00066583 VERTICAL Condition : PEAK_74 3m HF_ANT_00066583 VERTICAL
: RBW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBW:1000.000KHz VW: 3000.000KHz SWT:Auto
Detector : Peak Detector : Pea
Peak Project : 872508 Project : 872508
Hode Y Mode it
) @Buvim) Date: 2018.08.22 1 dBuvim) Dates2018.08.22
1300 1300
1200 1200
110 o]
1000 7N 1000
a0 / \ 509
s00f \ 800)
700 V&l 704
/ i
)
— X
509 oo e s0q 3
A — ——
400 40—
300 300
209 204
10 109
570 7%, 708 D 7z 735 00 Tact, 00, 7200 7000, E
Frequency () Frequency (He)
site + 03CH07-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition : AVG_S4 3m HF_ANT_00066583 VERTICAL
: RBW:1000.000KHz VEW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector
Avg Project : 872508 Project : 872508
. Hode Tt Mode Bt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Horizontal Fundamental

) aBovim) bats 2018.0822 vl aBvm) Date 2018.08.22
1300 1300
1200 1200
100 . o)
1000 / 1004
a0 s0q]
00 s00) —

s00) 500ttt
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode 12 Node ‘12
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
s00) 7 s0q ——
100 40T
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 HORTZONTAL Condition : AVG_54 3n HF_ANT_00066553 HORTZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SWT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode 12 12

TEL : 886-3-327-3456 Page Number : C6 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180822

Fem—re

PEAK_BE 74

\MWM\WM

4
rtibisodncnhe

430 244,

site
Condition
Detector

Project
Hode

258, 272 2456,
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_B0@66583 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

212

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

1300)
1200)
10

1000) \ﬁ\

700
500
500
400
309
200
109

90.0) \
s00)

\/’\\,

S

AVG_BE 54

NN T

site
Condition

Detector
Project
Mode

430 244,

2 272 2456,

58
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_00066583 HORIZONTAL

: RB:1000.000KHz VBW:0.010KHz SWT:Auto
Peak

872508
12

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C7 of C247
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Vertical Fundamental

m }
I RO B PO YRS o 8 o T et
s00) LY. PO eme——e
100 400
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
roquency () requency ()
Site ©3CHO7-HY Site : @3CHe7-HY
Condition PEAK_BE_74 3n HE_ANT_0B0G6583 VERTICAL Condition : PEAK_74 3m HE_ANT_00O66583 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Mode 112 Mode 212
) @0uvim) Date: 20180022 v (@Buvim) Dates2018.08.22
1300 1300
1200 1200
1100 0]
1000
504
400
700
e A 54
s0q S =
AH.HWF/—'A/
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
roquency () roquoncy (i)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Mode 112 s 12

TEL : 886-3-327-3456 Page Number . C8 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 20180822

e —
\"M"MMM 1

acabrsotngo

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60066583 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

e Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

1300)
1200)
10

Y e S

509
500
700
500
500
400
309
200
109

N

N

\/\M’\\ AVG_BE 54

e

430

site
Condition

Detector
Project
Mode

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL

: RB:1000.000KHz VBW:0.010KHz SWT:Auto
Peal

2 272 2456, 2500

56,
Froquency (Hz)

e Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH10 2457MHz

1 Horizontal Fundamental

A (@BuVim) Date: 20180822 vel (dBuVim) Date: 2018.08.22

1300 1300

1200 1200

oo e 0|
1000 1000
900 / \\ 900
B0 \/ PEAK BE 74| 00 PEAK 74]
700} 700]

SO E—

600 60
H whrmieisinsin. Al
500 Y, e—————EL el s
400 400
300 300
200 204
100 109
oy 752 75k e, 7308, 750 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition : PEAK_74 3n HE_ANT_0066553 HORTZONTAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SUT:Auto
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode s 13 Node 13
) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 . o]
>
1000 ¥ 1000
i
a0 504
500 40
Toal N 700
ooy AVG BE 54 g )
50 s0g
e S — S
100 40
300 300
200 200
100 109
oy 752 e e 768, 7500 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 HORTZONTAL Condition i AVG_54 3n HF_ANT_DOG6553 HORTZONTAL
+ REI:1000.000KH: VEW:0.010KHz SWT:Auto 000.000KHz VEW:0.016KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Hode s 13 13

TEL : 886-3-327-3456 Page Number : C10 of C247
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH10 2457MHz

1 Vertical Fundamental

A (@BuVim) Date: 20180822 vel (dBuVim) Date: 2018.08.22

1300
1200 1200

o)
1000 100
s0q) s0q

PR BE 74 PEAK 74
00" VAN 700

s00f M ol s00) I B v

500 t L
400 - 400
300 300
200 204
100 109
oy 752 75k e, 768, 750 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3n HE_ANT_00O66583 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBIN:1000.000KHz VEW: 3000.000KHz SHT:
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode s 13 Node 13
) @Buvim) Date: 2018.08.22 evel @Buvim) oate: 2018.08.22
1300 1300
1200 1200
1100 o]
v
1000 1000
T
a0 504
500 40
700~ 700
ooy AVG BE 54 g )
snal . 500 i
100 80
300 300
200 200
100 109
oy 752 e e 768, 7500 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 VERTICAL Condition i AVG_S4 3n HF_ANT_DOOG6553 VERTICAL
+ REI:1000.000KH: VEW:0.010KHz SWT:Auto 000.000KHz VEW:0.016KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Hode s 13 13

TEL : 886-3-327-3456 Page Number : C11 of C247
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

) (@wuvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1304
1200 1200
Y, — 1100
S
1000 < 1004)
909) 904
800) PEAK_BE 74 00/ PEAK_ 74|
700 N 704
509 v - i 60
D e - r
A P
509 o 0.0k fearenauss s
400 400
300 300
200 200
100 104
50 za8. 7. 24 e 0 000 Taon. a0, 7200, 700, 000
requency (HH:) Frequency (WH)
Site ©3CHO7-HY Site : @3CHe7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
© REI:1000.000KHz VEW:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Mode : 14 Mode s 14
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1304)
1200 1200)
1100 1100
1000 1004
909) 904
s09) 800
700 700
600 AVG_BE_54| 60| AVG 54
500 R 504 /
40.0| 1 4n.n-——"~—”"4_’_’A_/
300 304
200 200
100 100
50 Za8. Tate. 74 . 0 00 Taon. a0, 7200, 700, 000
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 HORTZONTAL Condition : AVG_54 3n HF_ANT_00066553 HORTZONTAL
© REW:1000.000KHz VEW:0.010KHz SWT:Auto : REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Mode s 14 s 14

TEL : 886-3-327-3456 Page Number : C12 of C247
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

A (@BuVim)

Date: 2018.08.22 evel Date: 2018.08.22
1300 1300
1200 1200
1100 0]
T 1004)
909 e 904
0 PEAK_BE 74 w00 PEAK 74
700 704
N
600 60
e N T ettt A | b s oo
s00) T S ————n e
100 404
300 300
200 200
100 109
50 Tacs. 7re. 7. Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector eal Detector ak
Peak Project 872508 Project 872508
Hode pvs Node 14
) @0uvim) Date: 2018.08.22 evel (@Buvy Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 > T 1000
900 AL S 904
500 400
700 700
oy d\,\ G BE 51 oy
s00) s0q
e —
100 | 80
300 309
200 200
100 109
50 Taca. 77, 74 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode fvs 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

1 (0B

Date: 2018.08-22 ol 0B Dote: 20180822
1300 1304
1200 1200)
1109 1100
1000 1000
a0 904
209 s0g) PERK 74
0.0 00| 1 ‘
w09 wg it
PN ST oo e——————
500 Y, S N—————SL
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition PEAK_74 3m HF_ANT_00066583 HORIZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto RBW: 1000.000KHz VBM:3000.000KHz SWT:Auto
Detector ea Detector ea
Peak Project 872508 Project : 872508
Hode 15 Mode ‘s
) (@Buvimy Date: 20180822 el gBuvim) Dote: 20180822
1300 1300)
1200 1200)
1109 1100 .
1000 == 1004)
" /J wd
s00) 500
700) 704
509 ; 600 yTo]
500 500
400 800
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00066583 HORTZONTAL Condition i AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
RB:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 872508 Project 872508
. Hode c1s Mode 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C14 of C247



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR872508C

) (@wuvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 - 0] 1
1000) /" 1000
909 509
500 40 e
700 vl 704
500 60 h
g W.WM P——
s00) 500 A it e
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Taca Taca, 7206 7500, 000
requency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector eal Detector :
Peak Project 872508 Project . 872508
Hode s 15 Node It
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 — 1000
a0 [J s0d
500 400
/
700 700
o0 w0y g}
500 504 S —
100 800
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode s 15 it

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number : C15 of C247



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

) @Buvim) Date: 2018.08.22 el @BuVim) Date: 2018.08.22
1300 1300
1200 1200
110 SR o]
1000 1000
a0 504
700 ya i 700 sl
1A h
600 60
Iosnshre st syt o) T e r———
500 - L R
400 400
300 300
200 204
100 109
710 . 766, 58 Tz ) 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition : PEAK_74 3n HE_ANT_0066553 HORTZONTAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SUT:Auto
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode i 16 Node : 16
) @Buvim) Date: 2018.08.22 evel @Buvim) oate: 2018.08.22
1300 1300
1200 1200
1100 o]
1000 = 1000
a0 504
500 ~ 40
700 \ 700
600 60 o
509 s0g
O R R B SO == — s m—|
100 400
300 300
200 200
100 109
710 . 6, = P 7350 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 HORTZONTAL Condition i AVG_54 3n HF_ANT_DOOG6553 HORTZONTAL
: REI:1000.000KHz VEW:1.000KHz SWT:Auto 000.000KHz VEW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Hode i 16 Mode ;16

TEL : 886-3-327-3456 Page Number : C16 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO02 2417MHz

1 Vertical Fundamental

) @Buvim) Date: 2018.08.22 el @BuVim) Date: 2018.08.22
1300 1300
1200 1200
110 - o]
1000 1000
a0 504
s V/ y - WM.».—J’ S——
600 60 \ﬂ
(SSUPRN NS PO AP - |
50 | ET R —
400 | 400
300 300
200 204
100 109
710 . 766, £ Tz ) 00 Taca, Ta0s. 7200, 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3n HE_ANT_00O66583 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBIN:1000.000KHz VEW: 3000.000KHz SHT:
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode i 16 Node : 16
) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 o]
1000 1000
a0 504
500 40

700) 700)
s00f 600) s

s0d — s0d —
104 i

400

300 300
200 200
100 109
710 . 6, = P 7350 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 VERTICAL Condition i AVG_54 3n HF_ANT_DOOG6553 VERTICAL
+ REI:1000.000KHz VEW:1.000KHz SWT:Auto 000.000KHz VEW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Mode : 16 Mode : 16

TEL : 886-3-327-3456 Page Number : C17 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

) @Buvim) Date: 2018.08.22 el @BuVim) Date: 2018.08.22
1300 1300
1200 1200
110 e 1100
a0 504
a0 w00 PERK 74
709 70
600 o 60 ,
sttt g
500 [ A—
400 400
300 300
200 204
100 109
710 . 766, 58 Tz ) 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition : PEAK_74 3n HE_ANT_0066553 HORTZONTAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SUT:Auto
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode 17 Node 17
) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 o]
1000 1000
a0 504
500 40
700 700
600 / 60 o
s0q] — s0g ——= =
100 e
300 300
200 200
100 109
710 . 6, = P 7350 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 HORTZONTAL Condition i AVG_54 3n HF_ANT_DOOG6553 HORTZONTAL
: REI:1000.000KHz VEW:1.000KHz SWT:Auto 000.000KHz VEW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Hode 17 17

TEL : 886-3-327-3456 Page Number : C18 of C247
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180822

1300
1200

PP v v»«\"w\
1000

Lt

o

o e
o
iy
wod
0
oy
wd

PEAK_ BE 74|

B

",

nsstsgratcle]

2430 2844, 2458, 472,

2
Frequency (MiHz)
site : @3CHO7-HY

: RBW:1000.000KHz VBW:3000.000KHz

Condition : PEAK_BE_74 3m HF_ANT_00066583 HORIZONTAL
uto

Detector :
Project : 872508
Hode 117

286, 2500

SWT: A

Left blank

Avg.

) (@BuVim)

Date: 20180822

1309
1200
o
109
%09 -

500 =

70.0| T

s00) R AVG_BE 54

S0
400
300
200
100

=

S —

430 2444, 2458, 2.
Froquency (M)

: @3CHO7-HY

site
Condition : AVG_BE_S4 3m HF_ANT_00@66583 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector : Peak
Project : 872508
Hode 217

286, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Vertical Fundamental

A (¢Buvim) Date: 2018.08.22 vel(@BuVim) Date: 2018.08.22
1300 1300
1200 1200
10| o ol
1000 1000
s0.| 904

a00) o s0q) —

700] 700]
s00f s00)

FSUURY SUSUOT TSRS ST BN MY

500 ET SR m———E el
400 400
300 300
200 204
100 109
710 . 766, = Tz ) 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3n HE_ANT_00O66583 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBIN:1000.000KHz VEW: 3000.000KHz SHT:
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode 17 Node 17
) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 o]
1000 i 1000
a0 504
500 - 804
700 700
600 60 o
500 504 T
S S SOUUR NSO I T f =
100 80
300 300
200 200
100 109
710 . 6, = P 7350 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 VERTICAL Condition i AVG_54 3n HF_ANT_DOOG6553 VERTICAL
+ REI:1000.000KHz VEW:1.000KHz SWT:Auto 000.000KHz VEW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Hode 17 17

TEL : 886-3-327-3456 Page Number : C20 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180822

1300
1200

300
700
500
50|
400
300
200f
100

b S A
oy .\WW
%

o

T -

W”"""M 5

N et

2430

site
Condition
Detector

Project
Hode

2458, 472, 286, 2500

2
Frequency (MiHz)

: @3CHO7-HY
: PEAK_BE_74 3m HF_ANT_00066583 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

: Peal
: 872508
117

Left Blank

Avg.

) (@BuVim)

Date: 20180822

1300
1200
oo
1000/~
900
800
700)
s00f
500]
400
300|
200]
100]

— AVG_BE 54

]

430

site
Condition

Detector
Project
Hode

: 2. 286, 2500

58,
Froquency (M)

: @3CHO7-HY
: AVG_BE_S4 3m HF_ANT_0066583 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Peak

: 872508
217

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

) @Buvim) Date: 2018.08.22 el @BuVim) Date: 2018.08.22
1300
1200
o]
1000
o 504
700 ; 70
600 60
Vst e - i madand
500 X PRRe—
400 400
300 300
200 204
100 109
oy 752 75k e, 768, 750 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition : PEAK_74 3n HE_ANT_0066553 HORTZONTAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SUT:Auto
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode i 18 Node ;18
) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 o]
1000 1000
a0 504
X — 40
= 700
ooy AVG BE 54 g )
509 504 = —
100 e
300 300
200 200
100 109
oy 752 75k e 768, 7500 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 HORTZONTAL Condition i AVG_54 3n HF_ANT_DOOG6553 HORTZONTAL
: REI:1000.000KHz VEW:1.000KHz SWT:Auto 000.000KHz VEW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Hode ;18 Mode s 18

TEL : 886-3-327-3456 Page Number 1 C22 of C247
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

Vertical

Fundamental

1 (g

)

Date: 20180822

vl @Buvim) Date: 2018.08.22
1300 1300
1200 1200
110 - o] H
1000 1000
wl 504
a0y PEAK BE 74| w00 PERK 74
T00) 700 t
i
600 60
ol vt ool Rm—
500 EX AT
400 400
300 300
200 204
100 109
oy 752 75k e, 768, 750 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3n HE_ANT_00O66583 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBIN:1000.000KHz VEW: 3000.000KHz SHT:
Detector : Peal Detector :
Peak Project : 872508 Project . 872508
Hode i 18 Node ;18
) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 o]
1000 - 1000
9.0 / 90|
500 40
iy 700
ooy AVG BE 54 g )
50 e s0g
100 400
300 300
200 200
100 109
oy 752 e e 768, 7500 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 VERTICAL Condition i AVG_54 3n HF_ANT_DOOG6553 VERTICAL
+ REI:1000.000KHz VEW:1.000KHz SWT:Auto 000.000KHz VEW:1.000KHz SWT:Auto
Detector : Peak Detector Peak
Avg Project : 872508 Project 872508
. Hode ;18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

) (@wuvim) Date: 20180022 eve @BV Dates2018.08.22
1300 1300
1200 1200
1100 0]
1000 1000
909 509
800 PEAK_BE 74 8091 PEAK_ 74|
700 o7 704
L o—— FRON PR e s i m—
s00) | LY. WERvRT————
100 | 404
300 : 300
200 200
100 : 109
50 Tacs. 7re. 74 Froy 7500 00 Tace. Taca, 7206 7500, 000
roquency () roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition PEAK_BE_74 3m HF_ANT_000G6583 HORIZONTAL Condition : PEAK_74 3m HE_ANT_0066583 HORIZONTA
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Mode : 19 Mode : 19
) @0uvim) Date: 20180022 ove @Buvim) Dates2018.08.22
1300 1300
1200 1200
1100 0]
1000/ 1000
500 400
109 \ 700
oag) AVG_BE 54| L I WG 54
s00) s0q
S v — — — == —|
40.0| 40,0f e
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
roquency () roquoncy (i)
Site : @3CHO7-HY Site : @3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 HORTZONTAL Condition i AVG_54 3n HF_ANT_00066553 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Mode : 19 : 19

TEL : 886-3-327-3456 Page Number : C24 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

) (@wuvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
e
1009 1000
909 509
0 oy PEAK_BE 74 w00 PEAK 74
700 704
|
500 604 W
VUi s it ] b fer oA s ekttt
s00) Y, SR ORIV P
100 404
300 300
200 200
100 109
50 Tacs. 7re. 74 Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode i 19 Node it
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
LT, B E— 1004
900 504
500 400
700 700
oy G BE 51 oy g}
~
500 s00) pa e
B e —— e
100 e
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak

Avg Project 872508 Project : 872508
. Mode 119 : 19

TEL : 886-3-327-3456 Page Number : C25 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Fundamental

2 Date: 2018.08.22 o 0By Date: 2016.08.22
1300 1200
1200 1200
1100 e 110
1000 1000
209 s PERR 74
700 N 704 ] \”
i J
500 604 I
i o el
500 5000t
100 400
200 204
200 209
100 100
510 D 75 77 ) 7015 00 a0 5 7 750 o
Frequency (HHr) Frequency (WH)
site + @3CHo7-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00@66583 HORTZONTAL Condition : PEAK_74 3m HF_ANT_0@066583 HORTZONTAL
* RBW:1000.000KHz VBW: 3000.000KHZ SWT:Auto : RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector cal Detector : peal
Peak Project 872508 Project : 872508
Hode 20 Mode ‘20
) (@Buvimy Date: 20180822 el gBuvim) Dote: 20180822
1300 1300
1200 1200
1100 0]
n
1000 T 1000
" 7
300 504
700 704
500 609 i o
- 1 —
40.0| QT
300 309
200 204
100 109
570 T 2 BB 2 s 00 o, oot 7200, 700 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_54 3m HF_ANT_0@066583 HORTZONTAL Condition : AVG_54 3m HF_ANT_0@066583 HORIZONTAL
RBII: 1000..000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VEW:1.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 872508 Project : 872508
- Mode : 20 Mode 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1 Vertical Fundamental

) (@wuvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 1000
909 509
500 40 e
700 704
600 o 60 .
s00) S0 vt
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
requency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode ;20 Node ;20
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 o] 1000
900 fl 504
500 400
700 700
o0 w0y g}
s00) s0q
e s e A A M| p——
100 800 e
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Hode : 20 ;20

TEL : 886-3-327-3456 Page Number 1 C27 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO2 2417MHz

1 Horizontal Fundamental

by g
wd
e .,

PERK 74

70| wﬂ/ 704 ML
s sodl
PO NG A AU AU B e rE———ero

50 L X T
400 | 400
300 300
200 204
100 109
710 . 766, = Tz ) 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition : PEAK_74 3n HE_ANT_0066553 HORTZONTAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SUT:Auto
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode s 21 Node i 2
) @Buvim) Date: 2018.08.22 evel @Buvim) oate: 2018.08.22
1300 1300
1200 1200
1100 o]
1000 1000
a0 504
\
500 40
704 iz ~| 70q
600 60 o
509 = s0g
B ——
100 400
300 300
200 200
100 109
710 . 6, = P 7350 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 HORTZONTAL Condition i AVG_54 3n HF_ANT_DOOG6553 HORTZONTAL
: REI:1000.000KHz VEW:1.000KHz SWT:Auto 000.000KHz VEW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Hode s 21 i 2

TEL : 886-3-327-3456 Page Number 1 C28 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO2 2417MHz

1 Vertical Fundamental

) @Buvim) Date: 2018.08.22 el @BuVim) Date: 2018.08.22
1300 1300
1200 1200
110 o]
1000 1000
a0 504
709 . 70
600 o 60 = -
spotet ity bt e EY S ———E i Wi st
400 400
300 300
200 204
100 109
710 . 766, = Tz ) 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3n HE_ANT_00O66583 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBIN:1000.000KHz VEW: 3000.000KHz SHT:
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode s 21 Node i 2
) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 o]
1000 1000
a0 504
500 40
700 // R 700
600 60 o
s0q) — s0g N |
100 L R
300 300
200 200
100 109
710 . 6, = P 7350 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 VERTICAL Condition i AVG_54 3n HF_ANT_DOOG6553 VERTICAL
+ REI:1000.000KHz VEW:1.000KHz SWT:Auto 000.000KHz VEW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Hode s 21 i 2

TEL : 886-3-327-3456 Page Number 1 C29 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO6 2437MHz - L

1 Horizontal Fundamental

) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1304

1200 1200)

1100 1100

1000 1004)

909) 904

09 sl / PERK 74|
700 700) 1

R —— | ———
==
50.0 v 1 X

404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode c2 Node 2
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 —— 1000
900 504
500 7 400
700 700
s00) s0q R e —
100 80 e
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 HORTZONTAL Condition i AVG_54 3n HF_ANT_00066553 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode s 2 2

TEL : 886-3-327-3456 Page Number : C30 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180822

M’\fw PEA BE 74

Poreamhoenyis

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_B0@66583 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

222

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

% AVG_BE 54

430

site
Condition

Detector
Project
Mode

258, 272 2456, 2500
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S& 3m HF_ANT_00066583 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

872508
22

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - L

Vertical

Fundamental

) (@wuvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 S 0]
909 509
700| 70| f
v
600 b 60 !
PRSP FRPUR RN N P L
s00) ET NN
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Detector :
Peak Project 872508 Project . 872508
Hode c2 Node 2
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 T 1000
900 504
500 T 400
700 700
o0 w0y g}
s00) =
100
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode s 2 2

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 C32 of C247



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180822

OO b

T
'"WWM s
o,

1

R —

430 244,

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60066583 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

222

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

~1_ AVG_BE 54

site
Condition

Detector
Project
Mode

430 244,

258,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

872508
22

272 2456, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C33 of C247



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH10 2457MHz

1 Horizontal Fundamental

) @Buvim) Date: 2018.08.22 el @BuVim) Date: 2018.08.22
1300 1300
1200 1200
1
1100 e 1100
1000 1000
a0 504
a0 - PEAK BE 74| w00 PERK 74
700 WM‘\M 704
600 iy 60
500 e Y, SR R o
400 400
300 300
200 204
100 109
oy 752 75k e, 768, 750 00 Taca, Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition : PEAK_74 3n HE_ANT_0066553 HORTZONTAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SUT:Auto
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode i 23 Node 23
) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 o]
1000 1000
a0 504
500 40
700 700
ooy AVG BE 54 g )
50| T 50,0 e
=
0] o N N B B e
300 300
200 200
100 109
oy 752 e e 768, 7500 00 Tace, 00, 7200 700, E)
Frequency (H:) Froquency ()
site + o3CH07-HY site + 3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_00066553 HORTZONTAL Condition i AVG_54 3n HF_ANT_DOOG6553 HORTZONTAL
: REI:1000.000KHz VEW:1.000KHz SWT:Auto 000.000KHz VEW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg Project : 872508 Project : 872508
. Hode i 23 23

TEL : 886-3-327-3456 Page Number : C34 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH10 2457MHz

1 Vertical Fundamental

) @Buvim) Date: 2018.08.22 el @BuVim) Date: 2018.08.22
1300 1300
1200 1200
110 - o]
100] //“‘W \ 1000]
w 504
200} PEAK BE 74| w00 PERK 74
700 : 70
600 60 .
500 Mo bt T A m— T
400 400
300 300
200 204
100 109
oy 752 75k e, 768, 750 00 Taca Ta0s. 7200 7500, )
Frequency (WH:) Froquency ()
site + o3CH07-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3n HE_ANT_00O66583 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto RBW:1000. 00Kz VBH:3000.000KHz SWT:
Detector : peak Detector : Peak
Peak Project : 872508 Project . 872508
Hode i 23 Node 23
) @Buvimy Dote: 20130822 . oate 2018.08.22
109 1300
1200 1200
1o o]
1009 1000
%00 7 909
i 40
700 N 700
500 =
g )
500 e s0g E— —
400 B S S
300 300
209 200
109 109
40 sz a4, 2475 2488 750 00 Taca 00, 7200 700, E)
Frequency (WH) Froquency ()
site + e3cHO7-HY site o3CHoT-HY
Condition : AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Congition ©AVG 54 Sm HE_ANT 00066583 VERTICAL
: RBH:1000.000KHz VEW:1.000KHz SWT:Auto 500, 000Ktz Vo1 006KIt: SHT:Auto
Detector Peak Detector Peak
Av Project 872508 Project \ 7a%08
. Mode : 23 e

TEL : 886-3-327-3456 Page Number : C35 of C247
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Horizontal

Fundamental

) (@wuvim) Date: 2018.08.22 evel @Buvim) Dates2018.08.22
1300 1300
1200 1200
1100 0]
e ——
1000 1004 =\
909 509 .
500 e 800 e PEAK BE 74|
700 700
600 ponll o0d
B VR SR W
500lgmmsssenai bl 509 |
100 404
300 300
200 200
100 109
00 Tace. To00. 7200, 700, 00 0 768, e, £ 7z 750
roquency () Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_74 3m HF_ANT_00066553 HORIZONTAL Condition : PEAK_BE_74 3m HF_ANT_00066553 HORIZONTAL
RBII: 1000.000KH: VEW:3000.000KHz ST :Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector eal Detector ak
Peak Project 872508 Project 872508
Hode 2 Node 2
) @0uvim) Date: 2018.08.22 evel @Buvim) Dates2018.08.22
1300 1300
1200 1200
1100 0]
1000 1000~
900 504 \
500 400 \
700 700 —
o0 ) g \ AVG BE 54
s0d — e s0d —
00T 400
300 309
200 200
100 109
700 e, 00, 7200, 00 00 50 768, e, 70z 7500
roquency () Frequency (WH)
site + @3CH07-HY site + 03CHO7-HY
Condition : AVG_54 3m HF_ANT_00066553 HORTZONTAL Condition : AVG_BE_54 3m HF_ANT_00066553 HORTZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REI:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode 2 ;2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH11 2462MHz

1 Vertical Fundamental

A (6Buvim) Date: 2018.08.22 evel (Buvim) Date: 2018.08.22
1309 1300)
1200 1200)
1100 00
S
1009 1000] ——

i N

09 PERK 74 w00 M PEAK BE 74|
700 | 700

o " wd o,
IO e s | | e — AL T
EY IS A————— 509
100 404
300 300
200 200
100 109
00 Tace. To00. 7200, 700, 00 0 768, e, 7z 750
roquency () roquency (i)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_74 3m HF_ANT_00066553 VERTICAL Condition ¢ PEAK_BE_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000Kiz VEW: 3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode 2 Node ;2
) @0uvim) Date: 2018.08.22 ove @Buvim) Dates2018.08.22
1300 1300
1200 1200
1100 0]
1000 oY E——
900 504
500 400
700 700

600 AV 54 600y \ VG BE 54
500 { 50.0)

— —
400 40.0|
300 309
200 200
100 109
700 e, 00, 7200, 00 00 50 768, e, 70z 7500
requency (HH:) Frequency (WH)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition * AVG_54 3m HF_ANT_00066553 VERTICAL Condition : AVG_BE_54 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REI:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Mode : 24 s 24

TEL : 886-3-327-3456 Page Number 1 C37 of C247
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR872508C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Horizontal

Fundamental

) @Bwvim) Date: 2018.08-22 ol 0B Dote: 20180822
1300 1304
1200 1200)
1109 1100 |
1000 ,,W«—\\ 1000
a0 904
700 S Yl 704 |
500 oAl 600 3
oyt drs
Y et otertibn b wod
400 400
300 304
200 204
100 100
510 7%, 7305 7398 P EC 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00066583 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector : Pea
Peak Project 872508 Project : 872508
Hode 25 Mode i 25
) (@Buvimy Date: 20180822 el gBuvim) Dote: 20180822
1300 1300)
1200 1200)
1109 1100
1000 — 1004) :
s00 — 900
s00) 500
700) \ 704
509 - 600
P ia) a4
5000 — 500 S ———— | e——
400 800
300 304
200 204
100 100
510 7% 7305, 7904 2 2 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00066583 HORTZONTAL Condition i AVG_S4 3m HF_ANT_0@066583 HORTZONTAL
RB:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 872508 Project : 872508
. Hode 225 Mode i 25

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C38 of C247



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180822

S S——
~

90.0 \
s00)

o N

i T e

PEAK_BE 74

A

1

430

site
Condition
Detector

Project
Hode

258, 272
Frequency (MHz)

03CH07-HY

486, 250

PEAK_BE_74 3m HF_ANT_B0@66583 HORIZONTAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

225

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

AVG_BE 54

430

site
Condition

Detector
Project
Mode

2 272

58
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S& 3m HF_ANT_00066583 HORIZONTAL

: RB:1000.000KHz VB:3.000KHz SWT:Auto
Peak

872508
2

2

86 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Vertical

Fundamental

) (@wuvim) Date: 2018.08.22 evel Dates2018.08.22
1300 1300
1200 1200
1100 0] ;
1000 Y 1000
o i !
80 w0 1 seRc7a
704 70 i
ot e | i
600 60
R
s00) Y SR S
100 400
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7200, 7500, 000
roquency () Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector eal Detector : Peal
Peak Project 872508 Project . 872508
Hode i 25 Node i 25
) @0uvim) Date: 2018.08.22 evel @Buvim) Dates2018.08.22
1300 1300
1200 1200
1100 0]
1000 1000 .
900 504
500 400
700 700
o0 w0y g}
s00) o s0q
100 P! I DU B
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7200, 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_PPG6553 VERTICAL Condition AVG_54 3n HF_ANT_DOO66553 VERTICAL
+ REW:1000.000KHz VEW: 3.00KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode s 25 i 25

TEL

FAX :

886-3-327-3456
886-3-328-4978

Page Number

1 C40 of C247



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180822

900
s00)

o Noenar

PEAK_BE 74

W

430 244,

site
Condition
Detector

Project
Hode

258, 2
Frequency (MHz)

03CH07-HY

T2, 2456, 250

PEAK_BE_74 3m HF_ANT_60066583 VERTICAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

225

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

1209
1209
10g
1009
s0g——
a0 \

500
400
309
200
109

oq
wd NI

AVG_BE 54

site
Condition

Detector
Project
Mode

430 244,

2 272

58
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL

: RB:1000.000KHz VB:3.000KHz SWT:Auto
Peak

872508
2

2456, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO4 2427MHz - L

Horizontal

Fundamental

el (dBuVim)

Date: 2018.08.22

a——

1 i

| (@BuVim) Date: 20180822

1300
1200
ol
1000

90

809 PEAK 74

700 \L
600 "

500] S0 i bbb R
00| 400
300 300)
200 200)
100] 100)
510 7% 756, 7398 2 5 000 a0 7200 7200, 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
: REW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW: 3000.000KHz SWT:Auto
Detector : Peak Detector :
Peak Project : 872508 Project : 872508
Hode i 2 Node i 26
) @Buvim) Date: 2018.08.22 ) @Buvim) Date: 2018.08.22
1300 1300)
1200 1200)
1100 10g
1000 1004)
300 s00)
700 700
J
e
509l B———
400
300
200 200)
100] 100)
510 7% 7365, 7398 2 245 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_0@066583 HORTZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 872508 Project : 872508
. Hode i 2 Mode 26

TEL

FAX :

886-3-327-3456
886-3-328-4978

Page Number 1 C42 of C247



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO04 2427MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2018-08.22

'\ otk 7a

B T Sy

e
A g e

2458, 272, 286, 250
Frequency (MHz)

: @3CHO7-HY

: PEAK_BE_74 3m HF_ANT_00066583 HORIZONTAL

: RBW:1600.600KHz VBW:3000.000KHz SWT:Auto

: Peak
: 872508

: 26

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

s00]
700
S ——
00 e AVG_BE 54|
509 R i ]
400]
300)
200
100
430 204 258, 272, 2256, 2500
Freauency (MHz)
site : 03CHO7-HY
onditio : AVG_BE_S4 3m HF_ANT_0@066583 HORIZONTAL
: RBW:1600.000KHz VBW:3.000KHz SWT:Auto
Detecto : Peak
Project : 872508
Hode : 26

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO4 2427MHz - L

el GBuvim) Date: 2018.08.22 J (@Buvim) Date: 2018.08.22
1300 1300)
1200 1200)
1100 1109
1000 /VM—V\VW 1004)
500 ! s0q
304 Y #00) PERK 7]
70 700 :
1 \
00| e 60|
bt sty oyt N
500 500 ottt
400 400
300 300)
200 200)
100] 100)
510 7% 756, 7398 2 5 000 a0 7200 7200, 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000G6583 VERTICAL Condition : PEAK_74 3m HF_ANT_0@OGE583 VERTICAL
: REW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW: 3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project : 872508 Project : 872508
Hode i 2 Node i 26
) @Buvim) Date: 2018.08.22 ) @Buvim) Date: 2018.08.22
1300 1300)
1200) 1200)
1100 10g
1000 1004)
90| {—A ,\V\_’ﬁ 90.0)
300 s00)
[
50 !
500 !
400
300
200 200)
100] 100)
510 7% 7365, 7398 2 245 000 a0 Ta00. 7 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition i AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector
Avg Project : 872508 Project : 872508
. Hode i 2 Mode 26

TEL : 886-3-327-3456 Page Number : C44 of C247
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO04 2427MHz - R

Vertical

Fundamental

Peak

Date: 2018-08.22

i e S

PEAK_BE74|

2458, 272,
Frequency (MHz)

: @3CHO7-HY

: PEAK_BE_74 3m HF_ANT_00066583 VERTICAL

: RBW:1000.000KHz VBW:3600.000KHz SWT:Auto

: Peak

: 872508

: 26

435,

Left blank

Avg.

Date: 2018.08.22

AVG_BE 54|

ez

: @3CHO7-HY
: AVG_BE_54 3m HF_ANT_0@@66583 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
: Peak

: 872508
26

5. 272,
Frequency (MH2)

455,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - L

1 Horizontal Fundamental

) (@wuvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
100.0 TN 100.0|
909 509
500 40 e
700 704
P
600 60
o PR —— \NWWMW«MW
ettt sttt
sog’ it 500t A
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode c27 Node 27
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 1000
50 T 500
500 400
700
600 S
s00) =
100
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_PPG6553 HORTZONTAL Condition ¢ AVG_54 3n HF_ANT_00G66553 HORIZONTAL
+ REW:1000.000KHz VEW: 3.000KHz SWT:Auto : REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Hode 27 27

TEL : 886-3-327-3456 Page Number : C46 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180822

1300)
1200)
109

1000) B e

509
500
700
500
500
400
300
209
109

PEAK_BE 74

ey

s

430

site
Condition
Detector

Project
Hode

03CH07-HY
PEAK_BE_74 3m HF_ANT_B0@66583 HORIZONTAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

227

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

1300
1200
1109
1000

500
500
400
309
200
109

o V-
s00)
700

e

AVG_BE 54

— L

430

site
Condition

Detector
Project
Mode

2 272 2456,

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S& 3m HF_ANT_00066583 HORIZONTAL

: RB:1000.000KHz VB:3.000KHz SWT:Auto
Peak

872508
27

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Vertical

Fundamental

) (@wuvim) Date: 2018.08.22 evel Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 e 1004)
909 509
20 el [ PEAK 74
700 704 i
sy
500 et 60
spolHm ettt P P S A el i |
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector eal Detector ak
Peak Project 872508 Project 872508
Hode c27 Node 27
) @0uvim) Date: 2018.08.22 evel (@Buvy Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 1000
900) e 90| {
700 700
500
s00) - -
100
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_PPG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW: 3.00KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode 27 27

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Vertical Fundamental

Peak

A (@BuVim) Date: 20180822
1300)
1200)
109
B e I

500
500
400
300
209
109

900
809 PEAK_BE 74
709 e

Wi afishs]

430 244,

site @3CH07 -1
Condition PEAK_BE_74 3m HF_ANT_60066583 VERTICAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

Detector
Project 872508
Hode 227

2 T2, 2456, 250

58, 2
Frequency (MHz)
HY

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

1300)
1200)
10
1000)
900 v
s00)
700
s00)
500
400)
300
209
109

=

R AVG_BE 54

]

430 244,

site : @3CHO7-HY

Condition : AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL

: RB:1000.000KHz VB:3.000KHz SWT:Auto
Peak

Detector
Project 872508
Mode 27

2 272 2456, 2500

58
Froquency (Hz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO8 2447MHz - L

Horizontal

Fundamental

el (dBuVim)

Date: 2018.08.22

-
i

PO YUY W O RSP |

/—wwwwf

| (@BuVim)

Date: 20180822

1300
1200
ol
1000
90
50

PEAK 74

700
600

.,.WWMMJ WMW

500 500
00| a00)
300 300)
200 200)
100] 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector el
Peak Project : 872508 Project : 872508
Hode i 28 Node i 28
) @Buvim) Date: 2018.08.22 ) @Buvim) Date: 2018.08.22
1300 1300)
1200 1200)
1100 10g
1000 1004) 4
90| F/_"\f 904
300 s00)
700 / 700
50 /,Mﬂ"‘/ 604 ]
500| o 500 S e e—
400 B B
300 300
200 200)
100] 100)
510 7% 7365, 7398, 2 245 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_0@066583 HORTZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode ;28 Mode 28

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO08 2447MHz - R

Horizontal Fundamental

Peak

A (@Buvim) Date: 2018.08.22

e
j —

Moadpehs 1

o]

Condition : PEAK_BE_74 3m HF_ANT_00066583 HORIZONTAL

2458, 272, 286, 250
Frequency (MHz)

: @3CHO7-HY

: RBW:1600.600KHz VBW:3000.000KHz SWT:Auto

i Left blank

Avg.

A (@BuVim) Date: 2018.08.22

———

S L AVG_BE 54|

Condition : AVG_BE_54 3m HF_ANT_00066583 HORIZONTAL

430 2844, ez 72. 2856, 250

5. 272,
Frequency (MH2)
: @3CHO7-HY

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

petecter . Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR872508C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO8 2447MHz - L

Vertical

Fundamental

el gBuvI Date: 2018.08.22 1 Dote: 2018.08 22
1300] 1300)
1200 1200)
1100 oy 7
1000] 1004)
s /_,.v.,« o
o 804 PERK 74
700 Toqf
4 600
50 P BTe————
P s s T S——
400 400
300] 300)
0| 200)
00| 100
5% 7% I o NS T 000 i, Tao0. 7200 600, 000
Frequency (uHn) Frequency (HHe)
site + 03CHO7-HY site + 03CHe7-HY
Condition : PEAK_BE_74 3m HF_ANT_000G6583 VERTICAL Condition : PEAK_74 3n HF_ANT.000GES83 VERTICAL
RO+ 1060 00OKH VoM: 3000 600KHz SWT:Auto + REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector eal
Peak Project : 872508 Project : 872508
Mode. Nt Mode ;28
A 0By Date: 2018.08.22 1 dBuvim) Date: 2018.08.22
1300 1300)
1200) 1200)
1100 10g
1000 1004) .
oy = a0l
300 s00)
700 700
50 pree= 604 ]
01 B ——— g = =
v p— —— R
100 P S A SO
300 300
200 200)
100] 100)
510 7% 7365, 7398 2 245 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition i AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector
Avg Project 872508 Project 872508
. Hode ;28 Mode 28

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

TEL:
FAX :

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO08 2447MHz - R

Vertical

Fundamental

el (dBuVim)

Date: 2018.08.22

i N, e I
50|
500
700
50 — !

PEAK_BE 74

430 a4,

site
Condition

Detector

Peak Project

Hode

2458, 272,
Frequency (MHz)

: @3CHO7-HY
: PEAK_BE_74 3m HF_ANT_00066583 VERTICAL
: RBW:1000.000KHz VBW:3600.000KHz SWT:Auto

: 872508
;28

Left blank

A (@Buvim)

Date: 2018-08-22

AVG B 54

500 S

00

300|

20|

100]

7o) P 7. Tz Za. 0
Froquency (MHn)
: e3cHe7-HY
Condition : AVG_BE_54 3m HF_ANT_0@66583 VERTICAL
: REW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
A Project : 872508
vg. Hode ‘2 e an
) (@Bvim) Date: 2018.08.22 A @Buvim) Dote: 2018.08-22

1300 1300
1200 1200
09 10l |
1000 F,»—«"w*wxﬁ 1000
900 900
300 500 ST
700 - 704 H \‘L
500 o 50
500 e it ) s————————
00 400
300 300
200
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

) (@wuvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1304
1200 1200)
1100 1100
1000 S 1004)
] 7
300 800 P
500 AT 604
VSR SR U SO A,
50 oo 0.0t A AT
400 400
300 300
200 200
100 104
510 Ty 765, 794 wz 50 000 Taon. a0, 7200, 700, 000
requency (HH:) Frequency (WH)
site e3CHe7-HY site + e3cHe7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
© REI:1000.000KHz VEW:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode i 29 Mode 29
) @Buvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1304)
1200 1200)
1100 1100
1000 1004
909) e 904
s09) 800
700 700
509 | et
500) s
400
300 304
200 200
100 100
510 s 75, 08 wuz 50 00 Taon. a0, 7200, 700, 000
requency (HH:) Frequency (W)
site : 03CHO7-HY site + e3cHe7-HY
Condition : AVG_BE_54 3m HF_ANT_000GG583 HORTZONTAL Condition : AVG_54 3m HF_ANT_00066583 HORITZONTAL
© REW:1000.000KHz VEW:3.000KHz SWT:Auto : REW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Hode t 29 2

TEL : 886-3-327-3456 Page Number : C54 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180822

1000 e
900
809 PEAK_BE 74
709

P
s00)

it

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_B0@66583 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

229

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

s
wl
by
o

\\ AVG_BE 54

430

site
Condition

Detector
Project
Mode

2 272 2486, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S& 3m HF_ANT_00066583 HORIZONTAL

: RB:1000.000KHz VB:3.000KHz SWT:Auto
Peak

872508
29

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 20180822 evel (@BuVim) Date: 20130822
1300) 1300

1200) 1200

109 g

1000)

1004 I
i /‘M -
9 9 \ PEAIC7A]
700) 700 / L
500

e

60
S—
s00) 500jecon
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode 29 Node i 29
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 1000
900 et 504
500 400
700 700
w L
s00) e s0q —
100 B S M s S
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_PPG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW: 3.00KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode : 29 i 29

TEL : 886-3-327-3456 Page Number : C56 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180822

\ B

arsiicin

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60066583 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

229

Left blank

Avg.

A (@BuVim)

Date: 2018.08.22

1300
1200
1109
1000

S0

o

700/
s00)
500
400)
300
209
109

AN AVG_BE 54
]

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL

: RB:1000.000KHz VB:3.000KHz SWT:Auto
Peak

872508
29

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20180823 el (a8 Date: 20150823

1300
1200
o
1000

90

PERK 74 809 PERK 74

700

VG54 609 AVG 54

504
40
304
200
100

5800. 1060 20200, 250 000 5800. 0600, 20200, 25000

0. 75400, 5400
Frequency (MHz) Freauency (MHD)
© 83CHB7-HY site : B3CHO7-HY
PEAK_74 3m SHF-EHF_131629 HORTZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak Detector : peak
872508 Project : 872508
16 Mode : 10

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C58 of C247

Report No. : FR872508C




SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018.08.23

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

872508
12

evel (@BuVim)

Date: 2018.08.23

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

000
site
Condition
Detector
Project
Mode

10600, 5400, 20200,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 872508

s 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report

No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018.08.23

PERK 74

VG 54

10500, 15400, 20200, 25000

03CH07-HY

Frequency (MHz)

PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

872508
14

evel (@BuVim)

Date: 2018.08.23

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

000
site
Condition
Detector
Project
Mode

10600, 5400, 20200,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 872508

14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Peak

Avg.

1060

: @3CHB7-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
k

872508
15

0. 15400,
Freauency (M)

1300]
1200)
0,
1000]
900
800
700
60
500
400)
300
200
109
500, 0600, 5400
Freauency (MHD)
site : B3CHO7-HY
Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector : peak
Project : 872508
Mode : 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2018.08.25.

PEAK 74|

2 A6 54

06 20200, 25000

00, 15400,
Frequency (MHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 HORIZONTAL
: Peak

: 872508

217

) (dBuVim)

Date: 20180826

PEAK 74

3 VG54

: @3CHE7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 872508

:17

06

0600, 15400, 20200, 2
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak
Avg.

A (@BuVim)

Date: 2018.08.26

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

872508
19

evel (@BuVim)

Date: 2018.08.26

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504 T
400
300
200
100

site
Condition
Detector
Project
Mode

000 5800,

10600, 5400,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 872508

;19

20200,

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1 Horizontal Vertical

s0d
o
o
800 PEAK 74| 200 PEAK 74
809 AVG 54 09 VG 54|
g :
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak e
Project 872508 Project : 872508
Mode 20 Mode : 20

Avg.

TEL : 886-3-327-3456 Page Number : C64 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report

No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

1 (@BuVim) Date: 2018.08.26 evel (dBuVim) Date: 20180826
1300) 1300
1200) 1200
1109 00|
1000) 1000
909 900
800 PEAK 74| 809 PEAK 74|
700 700)
600 AVG 54 00 VG 54
509 500 B {
3
400 400 f
309 300)
209 200)
109 100)
000 5800. 10600, 15400, 20200, 25000 000 5300, 10600, 15400, 20200. 25000
Frequency (MHz) Frequency (MiHz)
site ©3CH07-HY site + @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 872508 Project : 872508
Hode 2 Mode 122

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report

No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH11 2462MHz

Horizontal Vertical

Peak

Avg.

Date: 2018.08.26

A (@BuVim) Date: 20180826 evel (@BuVim)
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800) BEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 B Z s00] B
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detect Peak Detector : Peak
Project 872508 Project : 872508
Mode 24 Mode 24

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO3 2422MHz

Horizontal

Vertical

Peak

Avg.

Date: 20180826

PERK 74

AVG 54

000 ED 70500, 75400,

Frequency (MHz)

site © 83CHB7-HY

Condition PEAK_74 3m SHF-EHF_131629 HORTZONTAL
Peak

Project 872508
e 25

20200,

Date: 20130826

1300
1200
00|

PERK 74

AVG 54

5800. 0600, 5400, 20200, 25000
Frequency (MHz)

: @3CHO7-HY

: PEAK_74 3m SHF-EHF_131029 VERTICAL

: Peak

: 872508
;25

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report

No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 2018.08.26

A (@BuVim) Date: 20180826 evel (@BuVim)
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 E B s00] B T
400) 400 f
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detect Peak Detector : Peak
Project 872508 Project : 872508
Mode 27 Mode 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO9 2452MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018.08.26

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

872508
29

evel (@BuVim)

Date: 2018.08.26

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

Site
Cond
Dete
Proj
hode

000 5800,

ition
ctor

ect

10600, 5400,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 872508

: 29

20200,

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b LF

Horizontal

Vertical

QP/
Peak

Date: 20180812 el (a8

Date: 20180912

ap|

D E
Frequency (MH2)

+ 03CHO7-HY
QP 3m LF-ANT-35419(6) HORIZONTAL

872508
82

305 o

Condition
Detector
Project
Mode

(I
5
2!'6 - |
" 5
l 2 3 e
229 -
14 |
4 |
sa) i
0 70 s o w05 a0

e3cHO7-HY
: QP 3m LF-ANT-35419(6) VERTICAL

: 872508
;82

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

) @Bwvim) Date: 2018.08.23 ol 0B Dote: 20180829
1300 1304
1200 1200)
1109 1100 4
1000 1000)
a0 904
209 s0g) PERK 74
700) 704
o] STV
500 500
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00066583 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project : 872508
Hode 30 Mode : 30
) @B Date: 20180823 el gBuvim) Dote: 20180823
1300 1300)
1200 1200)
1109 1100 s
1000 e 1004)
s00 + 900
s00) 500
700) 704
509 600
J A6 54
509 o s0q | ——
100 e
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00066583 HORTZONTAL Condition : AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
RB:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector ea
Avg Project : 872508 Project : 872508
. Hode : 30 Mode : 30

TEL : 886-3-327-3456 Page Number : C71 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

) (@wuvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0] 4
1000 1000
909 509
500 40 e
70.0) f\«/ 70|
600 60
. VOOV PR S| e pave o
s00) X IRm—————es
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
requency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode ;30 Node : 30
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0] s
1000 1000
900 504
500 400
09 / 700
o0 w0y g}
s00) s0q — —
T
100 e
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Hode ;30 ;30

TEL : 886-3-327-3456 Page Number : C72 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

o (@Buvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 1109
1000 /\\ 1000
50| 900
o ]
700 / 704
o0 Lo 600
Sngts et s et Attt = 500 radsssbnseriasts || Sttt niorienmetel
< T Ot
00| 400)
300 300)
200 | 200)
100] 1 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector Peak
Peak Project : 872508 Project : 872508
Hode 3 Node i3
) @Buvim) Date: 2018.08.23 ) @Buvim) Dates 2018.08.23
1300 1300)
1200 1200
1100 10g
1000 1004)
500 904
300 s00)
700 700
50 604 ]
s00) oo s00) 7
400 L S R R
300 300
200 | 200)
100] 1 100)
510 7% 7365, 7398, 2 245 000 a0 Ta00. 7 Zo00. E
Frequency (WHy) Frequency (He)
site + 03CH07-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_0@066583 HORIZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode 31 Mode 31

TEL : 886-3-327-3456 Page Number : C73 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO2 2417MHz

Vertical

Fundamental

el GBuvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 ~ 1109
1000 1004)
50| 900
o /
700 704
50 ! 604
e | | Pttt
NPV SR
e 500 kA
00| 400
300 300)
200 200)
100] 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000G6583 VERTICAL Condition : PEAK_74 3m HF_ANT_0@OGE583 VERTICAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector el
Peak Project : 872508 Project : 872508
Hode 3 Node 31
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 10g
1000 1004)
500 904
300 s00)
700
50
el
=09l o~
400
300
200 200)
100] 100)
510 7% 7365, 7398, 2 245 000 a0 Ta00. 7 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition i AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode 31 Mode 31

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

) aBovim) Dates 2018.08.23 eve @BV Date:2018.083
1300 1300
1200 1200
100 1 o)
a0 N s0q]
w0 7 a0 [ PEAK 74
700 70
s Lo s0dl \
il bty i o P PUNISPS SR § Py
0.0/ SH-UM
109 404
209 200
200 209
100 10
510 =% 7566, ED o 7150 o0 00, 7500 7200 7500, 3500
roquency () roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition PEAK_BE_74 3m HF_ANT_000G6583 HORIZONTAL Condition : PEAK_74 3m HE_ANT_0066583 HORIZONTA
+ RBI:1000.000KHz VBM:3000.000KHz SWT:Auto  REW:1000.000KHZ VBW:3000.000KHz SHT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Mode : 32 Mode : 32
) @Bovim) Date: 20180823 ove @Buvim) Date: 2018.083
1300 1300
1200 1200
100 o)
1000 s 1009
909 A\ 904
a0 504
109 700
s o0l Y o]
50 — s0q] =
—
40.0| 80.0f e
209 200
200 20
100 10
= e 7566, ED P 7150 o0 0. 7500 7200 7500, 3500
roquency () roquoncy (i)
Site : @3CHO7-HY Site : @3CHO7-HY
Condition : AVG_BE_S4 3n HE_ANT_00G6583 HORIZONTAL Condition : AVG_54 3n HE_ANT_00066583 HORIZONTAL
+ RBM:1000.000KHz VBI:0.010KHz SWT:Auto © REW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Mode : 32 @ 32

TEL : 886-3-327-3456 Page Number : C75 of C247
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Hor

izontal Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

PEAK_BE 74

430

site
Condition
Detector

Project
Hode

258,

03CH07-HY
PEAK_BE_74.

RBH:1000.000KHz VBH:3000.000KHz SHT:Auto

eal
872508

232

) 272 2456, 250
Frequency (MHz)

3m HF_ANT_0@66583 HORIZONTAL

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

N =

1

430

site
Condition

Detector
Project
Mode

2

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_00066583 HORIZONTAL

: RB:1000.000KHz VBW:0.010KHz SWT:Auto
Peak

872508
32

58 272 2456, 2500
Froquency (Hz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

2 Vertical Fundamental

A (@BuVim) Date: 20180823 evel (@BuVim) Date: 2013.08.23

1300) 1300
1200) 1200

109 /«\ g

900/ \ %0.0|
,
i g (T
. it SRR e
a0 SOt
o
= 5

100

510 . 5. 7 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode B Node ;32
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 »\ 1000
900 504
w00 s \ w0 |
0 0 I
s00) 1 s0q 7
S N N I 0= T
100 oY, FRPRN SR
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Hode 32 ;32

TEL : 886-3-327-3456 Page Number . C77 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

M\ PEAICBETA
e )

LEENEEE "

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60066583 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

232

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

1300
1200
00—
1000
509
500
700
500
500
400
309
200
109

N

LA 1

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL

: RB:1000.000KHz VBW:0.010KHz SWT:Auto
Peak

872508
32

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz

Horizontal

Fundamental

el GBuvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 1109
1000 p /ﬁ\ 1004)
mm/\/ \, %00
a0 SRS 809 PERK 7]
700| I 70,0 l
50 X 604
o
50| Dbty erpnion 500 AR
400 400
300 300)
200 200)
100] 100)
20 752 2464 a5 2488, 7500 000 a0 7200 7200 7500, E
Frequency (aHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector el
Peak Project : 872508 Project : 872508
Hode i3 Node 3
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200) 1200)
1100 10g
//\/\ 100.0|
/ 904
b s00)
Y 700
o) AvG_BE 54 s0g) G 54
500 \\"
400 |
300
200 200)
100] 100)
420 a5z, 2404 7a7s 24, 7500 000 a0 Ta00. 7 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_0@066583 HORIZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector
Avg Project 872508 Project 872508
. Hode 33 Mode 33

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C79 of C247



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz

Vertical

Fundamental

el GBuvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 1109
1000 A 1004)
50| 900
ooy o0y PERK 7]
70,0 700 l
50 ! 604
o] - | e e ———
50| e 500w
00| 400
300 300)
200 200)
100] 100)
20 752 2464 a5 2488, 7500 000 a0 7200 7200 7500, E
Frequency (aHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000G6583 VERTICAL Condition : PEAK_74 3m HF_ANT_0@OGE583 VERTICAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector el
Peak Project : 872508 Project : 872508
Hode i3 Node 3
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 10g
o
1000 A 100.0)
a0 / 904
a0l s00)
T0a 700
o) AvG_BE 54 s0g) | G 54
J T
500 = 500 7
400 | L S R
300 300
200 200)
100] 100)
420 a5z, 2404 7a7s 24, 7500 000 a0 Ta00. 7 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition i AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector
Avg Project 872508 Project 872508
. Hode 33 Mode 33

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

) (@wuvim) Date: 2018.08.23 evel Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 V\\\ 1004)
909 509
00 ] PEAK BE 74 w09 PEAK 74
700 \M 704
el
s00) SO0 b A
100 400
300 300
200 200
100 109
50 Tacs. 7re. 74 Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector eal Detector ak
Peak Project 872508 Project 872508
Hode s34 Node 34
) @0uvim) Date: 2018.08.25 evel (@Buvy Date: 2018.08.23
1300 1300
1200 1200
- 0]
1009 . 1000
900 ™~ 504
500 400
700 —— 700 |
600 \ G BE 51 oy |
500 T s00) e -
100 800
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 HORTZONTAL Condition : AVG_54 3n HF_ANT_00066553 HORTZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SWT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode : 3 i34

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 C81 of C247



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

A (@BuVim)

Date: 2018.08.23

ove (4B Dates2018.08.23
1300 1300
1200 1200
o0f 0]
1000 S 1000
909 509
09 PEAK BE 74 w00 PEAK 74
700 \ 704
p
w0 S| wg 1
SN S AT Y CEw——
s00) 5000 e sttt s
100 404
300 300
200 200
100 109
50 Tacs. 7re. 7. Froy 7500 00 Tace. Taca, 7200, 7500, 000
roquency () Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector eal Detector ak
Peak Project 872508 Project 872508
Hode s34 Node 34
) @0uvim) Date: 2018.08.25 evel (@Buvy Dates2018.08.23
1300 1300
1200 1200
1100 0]
e
1000 1000
900 504
500 400
109 v 700
oy \ G BE 51 w0y g}
509 T 50 A
100 [y
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode : 3 i34

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Fundamental

J gBovim) Date: 20180823 el Date: 218,083
1300 1300
1200 1200
1100 o)
1000 i 1000
%00 a0
-y | PEAK 74
709 - 704 1
w «d o
o P T——r—w—I
50.0] 50,00tk
109 104
200 30
29 200
109 100
= 7 75 R s 7ais o0 a0 o g 7500 o
requency (1) Frequency ()
site + @3cH0T-HY site + o3cHe7-HY
Condition : PEAK_BE_74 3m HF_ANT_00@66583 HORTZONTAL Condition PEAK_74 3m HF_ANT_00066583 HORTZONTAL
+ RBI:1000.000KHz VBU:3000.000KHz SWT:Auto REW: 1000.008KH2 VW: 3000.000KHz SHT:Auto
Detector  Peak Detector  peak
Peak Project 872508 Project : 872508
Hode 3 Mode : 35
Date: 2018.08.23 e @Bovim) Date: 2018.08.2
1300 1300
1200 120
1100 o)
100.0| — 100.0| 1
%09 a0
a0 s04|
70 70

- A6 54
500 = 500
S I —
400 200
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (WHy) Frequency (W)
site ©3CHo7-HY site : 03CHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00066583 HORTZONTAL Condition i AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
RB:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Pea Detector ek
Avg Project : 872508 Project : 872508
. Hode 35 Mode i35

TEL
FAX

886-3-327-3456 Page Number : C83 of C247
886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR872508C

) (@wuvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 o 1000
909 509
500 40 e
700 3 704
- i ]
bttt Vv m—————
s00) Y, S p—————=
100 404
300 300
200 200
100 109
510 . 75z 7. f= 715 00 Tace. Taca, 7206 7500, 000
requency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector eal Detector :
Peak Project 872508 Project . 872508
Hode i35 Node i35
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 ] 1000
900 504
500 400
700 700
o0 w0y g}
509 e I B e S
100 400
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode s i35

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO02 2417MHz

2 Horizontal Fundamental

el (dBuVim) Date: 2018.08.23 | (@BuVim) Date: 20180823

1300 1300
1200 1200
1og| 0g|

o r
b

800) /.N"f/ 809 PEAK 74

704 . 70d J
50 e 604 \l@
o S—
SRR VAR ST S T
500 500
00| 400
300 300)
200 200)
100] 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector Peak
Peak Project : 872508 Project : 872508
Hode i 36 Node i 36
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 10g
1000 1004)
500 904
300 \\ s00)
700 “ 700 |
50 t 604 | ]
sof 1T S
400
300 300
200 | 200)
100] 1 100)
510 7% 7365, 7398, 2 245 000 a0 Ta00. 7 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_0@066583 HORIZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode : 36 Mode 36

TEL : 886-3-327-3456 Page Number 1 C85 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO02 2417MHz

2 Vertical Fundamental

o (@Buvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 1000
a0 509
800} w09 PERK7E
700 - 704
500 609
Lenoreslyorssmngesans st s " o
500] e E F—————
00| 400)
300 204
200 204
100 100
570 7% 708 7 Tz 735 00 Tact, D 7200 700, E
Frequency (uHn) Freauency (WHr)
site + @3CHO7-HY site + 03CHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00066583 VERTICAL Condition : PEAK_74 3m HF_ANT_00066583 VERTICAL
REW: 1000. 000Kz VBH:3000.000KHz SWT:Auto RBW: 1000.009KHz VBW:3000.000KHz SWT:
Detector Peak Detector Peak
Peak Project : 872508 Project : 872508
Hode i 36 Node i 36
) @Buvim) Date: 2018.08.23 ) @Buvim) Dates 2018.08.23
1300 1300
1200 1200
110 o]
1000 ) 1000
a0 509
500 ¥4 N 400
700 X 704
500 | 609 s
504 + 500 —
400 P I R
300 300
209 1 204
10 ! 109
570 7%, 708 D 7z 735 00 Tact, 00, 7200 7000, E
Frequency (WHy) Frequency (He)
site + 03CH07-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition : AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBMW:1000.000KHz VEW:1.000KHz SWT:Auto + RBN:1000.000KHz VW:1.000KHz SWT:Auto
Detector : Peak Detector

Avg Project 872508 Project 872508
. Hode : 36 Mode 36

TEL : 886-3-327-3456 Page Number : C86 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Horizontal Fundamental

) (@wuvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 i 0]
1000 1000
909 509
500 40 e
700| 70| T
600 60 =
st st skopegn s prprinene
sng - L e
100 | 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode 37 Node i 37
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]

-
1000 f \\\ 1004
204 s0q
1
a0 504
109 /

s00) =
100
300
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 HORTZONTAL Condition i AVG_54 3n HF_ANT_00066553 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Mode 137 @ 37

TEL : 886-3-327-3456 Page Number . C87 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

M PEAK_BE 74

BT —

430 244,

site
Condition

Detector
Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_B0@66583 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

237

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

1300
1200
1100
|mn"“"v><‘44\\
s00)
500
700
600
s00)
100
300
200
100

‘\\“*\“‘“"“‘-‘y¥\\‘\“ -

R e —

430 244,

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S& 3m HF_ANT_00066583 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

872508
37

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C88 of C247



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

1 @BV

)

Date: 2018.08.23 evel Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 1000
909 509
500 40 e
700 704 1
600 60
bbbttt st | WWMWW |
s00) SO0 sk
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) roquency ()
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector eal Detector ak
Peak Project 872508 Project 872508
Hode 37 Node 37
) @0uvim) Date: 2018.08.25 evel (@Buvy Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1009 f — 1000]
900 504
500 s 400
700 // 700
s09) — 50 = =R -
100 B
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode 37 i 37

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C89 of C247



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

Manma\«-«\J\«kvwkx\
1000)

e
M\M“MNW
i, PEAK_BE 74

430

site

Condition

Detector
Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60066583 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

237

Left Blank

Avg.

A (@BuVim)

Date: 2018.08.23

1300)
1200)
10

500
700
500
500
400
309
200
109

1000 “’\
%00

~— AVG_BE 54

430

site
Condition

Detector
Project
Mode

258, 272 2456, 2500
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

872508
37

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

Horizontal

Fundamental

el GBuvim) Date: 2018.08.22 J (@Buvim) Date: 2018.08.22
1300 1300)
1200 1200)
1100 S S - 1109
1oud / N 10
sngf 900
sogft” 500
PEAK BE 74 PERK 7]
700| S oy i
50 604 t
Rwr————
YR NI
50| ET R ——
00| 400
300 300)
200 200)
100] 100)
20 752 2464 a5 2488, 7500 000 a0 7200 7200, 7500, E
Frequency (aHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
: REW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW: 3000.000KHz SWT:Auto
Detector : Pea Detector : Peal
Peak Project : 872508 Project : 872508
Hode i 38 Node i3
) @Buvim) Date: 2018.08.22 ) @Buvim) Date: 2018.08.22
1300 1300)
1200 1200)
1100 10g
1000 ~— Y 1004)
o -
ot L s00)
70| 700
o) AvG_BE 54 s0g) G 54
500/ oo e m—
400
300
200 200)
100] 100)
420 a5z, 2404 e, 24, 7500 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_0@066583 HORIZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 872508 Project : 872508
. Hode ;38 ;38

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

el GBuvim) Date: 2018.08.22 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 s_— 1109
T TR
1000 1004)
50| \W«w 900
o N #09 i PERK 7]
70,0 e, B 700 t
50 604 w
50| L s
400 400
300 300)
200 200)
100] 100)
20 752 2464 a5 2488, 7500 000 a0 7200 7200 7500, E
Frequency (aHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000G6583 VERTICAL Condition : PEAK_74 3m HF_ANT_0@OGE583 VERTICAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector Peak
Peak Project : 872508 Project : 872508
Hode i 38 Node i3
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200) 1200)
1100 10g
1000 Y 1004)
500 - 904
300 s00)
700 700
o) AvG_BE 54 s0g) i G 54
500 500 ]
—~ ] i v———
.
400 200
300 300
200 200)
100] 100)
420 a5z, 2404 7a7s 24, 7500 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition i AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode ;38 Mode 38

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Fundamental

) (@wuvim) Date: 2018.08.22 evel @Buvim) Dates2018.08.22
1300 1300
1200 1200
1100 0]
et
1000 "N\ 1000
909 509
500 M‘w 40
s PEAK BE 74 PEAK 74
700 704
i
600 60
BUSRPURN sk
s00) 500ttt
100 400
300 300
200 200
100 109
50 Tacs. 7re. g Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode i 39 Node i 39
) @0uvim) Date: 2018.08.22 evel @Buvim) Dates2018.08.22
1300 1300
1200 1200
1100 0]

100 w0
w0\ %

w0 L nd

G BE 51 . g}
50 T s0q] gwiies g
— S -
40.0| B o R
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 HORTZONTAL Condition i AVG_54 3n HF_ANT_00066553 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Mode : 39 : 39

TEL : 886-3-327-3456 Page Number : C93 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Vertical Fundamental

) (@wuvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
MO 1100
1000 1000
909 509
0 PEAK_BE 74 w00 PEAK 74
700 704
500 T 604 ({V
SV ATY— SRR Y i | S e ——
s00) ET APWR RIS S i
100 404
300 300
200 200
100 109
50 Tacs. 7re. a5t Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode i 39 Node i 39
) @0uvim) Date: 2018.08.22 evel @Buvim) Date: 2018.08.22
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 \ 700
500 ~ G BE 51 oy g}
s09) —— 50 e e —
100 P e e
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode s 39 i 39

TEL : 886-3-327-3456 Page Number 1 C94 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

2 Horizontal Fundamental

) @Bwvim) Date: 2018.08.23 ol 0B Dote: 20180829
1300 1304
1200 1200)
1109 1100
1000 freney 1000
a0 904
209 s0g) PERK 74
700) 704
i
500 o 600
500 500 i
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition PEAK_74 3m HF_ANT_00066583 HORIZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto RBW: 1000.000KHz VBM:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project : 872508
Hode 40 Mode ‘a0
Setting 14.5 Setting i 145
Dote: 2018.08-23 el gBuvim) Dote: 20180823
1300 1300)
1200 1200)
1109 1100
1000 1004) :
s00 f_/w 900 }
s00) 500
700) 704
509 600 yTo]
500 500 =
o
100 400 e
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00066583 HORTZONTAL Condition i AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
RB:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Detector ek
Avg Project : 872508 Project : 872508
. Hode : a0 Mode 0
Setting faas Setting :14s

TEL : 886-3-327-3456 Page Number 1 C95 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

) (@wuvim) Dates 2018.08.23 eve @BV Dates2018.08.23
1300 1300
1200 1200
1100 0] 4
100.0| ["‘ e 100.0|
909 Y 509
809 7 0 PERK 74
700 m/ 704
500 60
e e mmsrm | e
s00) Y ISR —
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
roquency (1) roquency (i)
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Mode : 40 Mode : 40
Setting 1 14.5 Setting 1 14.5
) @0uvim) Date: 20180823 ove @Buvim) Dates2018.08.23
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
609 -~ e A 54
50.0 ] 50.0(
40.0| 40,0 e
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
roquency () roquoncy (i)
Site : @3CHO7-HY Site : @3CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Mode : 48 : 40
Setting 14.5 Setting 1 14.5

TEL : 886-3-327-3456 Page Number 1 C96 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO2 2417MHz

2 Horizontal Fundamental

el GBuvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 1109
Y
1000 1004)
204) v 500 PERK 7]
700 : 704
a0l Rl s0q
Y e R S ! N SN NPPUPH RIS ST i anti i
400 400
300 300)
200 | 200)
100] 1 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector Peak
Peak Project : 872508 Project : 872508
Hode i a Node D a1
Setting i 185 Setting ‘185
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200) 1200)
1100 10g
1000 1004)
500 904
300 s00)
700 700
50 { G 54
500 ¢ == —
400
300
200 | 200)
100] 1 100)
510 7% 7365, 7398, 2 245 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_0@066583 HORIZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode a1 Mode 21
Setting ‘185 Setting ‘185

TEL : 886-3-327-3456 Page Number 1 C97 of C247
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO2 2417MHz

Vertical

Fundamental

o (@Buvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 1109
[
1000 1004)
50| 900
o0y o0y PERK 7]
700 - 704
50 604
g VAPPSO 500 st
00| 400)
300 300)
200 200)
100] 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000G6583 VERTICAL Condition : PEAK_74 3m HF_ANT_0@OGE583 VERTICAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector
Peak Project : 872508 Project : 872508
Hode i a Node D a1
Setting i 185 Setting ‘185
) @Buvim) Date: 2018.08.23 1 dBuvim) Dates 2018.08.23
1300 1300)
1200 1200
1100 10g
1000 e 1000
s0ql / \ s0
300 7 ~ s00)
700 700
‘ A o
~
T O R SEES
300
200 200)
100] 100)
510 7% 7365, 7398, 2 245 000 a0 Ta00. 7 Zo00. E
Frequency () Frequency (He)
site + 03CH07-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition i AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode a1 Mode a1
Setting ‘185 Setting ‘185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz - L

Horizontal

Fundamental

) (@wuvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 ey 0]
1000 \ 1004)
909 509
09 809 | PEAK 74
700 M 700 T \
.
500 60
500 spntend e b A b S
100 g
300 300
200 200
100 109
510 . 766, D Tz 750 00 Taca Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00066553 HORTZONTAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector eal Detector : Peal
Peak Project 872508 Project . 872508
Hode ) Node ;a2
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 —T 1000
900 \ 504
500 400
700 / 700
e p 600l g}
s09) 50 ——
— ]
100 e
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0PG6553 HORTZONTAL Condition i AVG_54 3n HF_ANT_00066553 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector :
Avg Project 872508 Project : 872508
. Hode ) Hode ;a2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

B
1000)

NMMW\xMMWMMM
M“M PEAK_BE 74

et 5

st ponshenye

430

site
Condition
Detector

Project
Hode

2 T2, 2456, 250

58, 2
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_B0@66583 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

;42

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

1300)
1200)
10

1009 </./-—~‘,<\

509
500
700
500
500
400
309
200
109

\ AVG_BE 54

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S& 3m HF_ANT_00066583 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

872508
42

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - L

2 Vertical Fundamental

) (@wuvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
ot
1000 1000
909 509
0 w09 | PEAK 74
700 704
600 A 60
S S A A IR FOOWS WS o ———
s00) Lot L Sace' et e
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode ) Node ;a2
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
-
1000 S 1000
900 504
500 400
Sivzs j
500 e 600 t )
509 50 —
O FUUSUD AORORUROH oo = N —— e
100 800 e
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0POG6553 VERTICAL Condition AVG_54 3n HF_ANT_DOO66553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Hode ) ;a2

TEL : 886-3-327-3456 Page Number : C101 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

e e B

R
%W PEAK_BE 74

]
e g

430 244,

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60066583 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

;42

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

1300)
1200)
10

1000/ \‘\

509
500
700
500
500
400
309
200
109

— AVG_BE 54

site
Condition

Detector
Project
Mode

430 244,

258, 272 2456, 2500
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

872508
42

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR872508C

el GBuvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 S 1109
1000 1004)
50| 900
P
o0y i o0y PERK 7]
700 704 T
T
50 604 |
Yeamtrapnd e R —.
50| Y A————SVEL L
400 400
300 300)
200 200)
100] 100)
20 752 2464 a5 2488, 7500 000 a0 7200 7200 7500, E
Frequency (aHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector ak
Peak Project : 872508 Project 872508
Hode i a3 Node a3
Setting i 2 Setting 20
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200) 1200)
1100 10g
1004)
904
— s00)
Y I 700
o) \ AvG_BE 54 s0g) G 54
s00| S 500
— T P e e
400 B
300 300
200 200)
100] 100)
420 a5z, 2404 7a7s 24, 7500 000 a0 Ta00. 7 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_0@066583 HORIZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode 43 Mode 43
Setting i 2 Setting ‘2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C103 of C247



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH10 2457MHz

el GBuvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 e 1109
1000 \ 1004)
900 Vel o 900
o0y o0y PERK 7]
7o 704 ;
T
50 604 |
50| Y P
00| 400
300 300)
200 200)
100] 100)
20 752 2464 a5 2488, 7500 000 a0 7200 7200 7500, E
Frequency (aHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000G6583 VERTICAL Condition : PEAK_74 3m HF_ANT_0@OGE583 VERTICAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector Peak
Peak Project : 872508 Project : 872508
Hode i a3 Node a3
Setting i 2 Setting ;20
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 10g
1000 S — 1004)
300 < s00)
- .
700 < 700
50 604 ]
500 500
400 T
300 300
200 | 200)
100] 1 100)
420 a5z, 2404 7a7s 24, 7500 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition i AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode 43 Mode 43
Setting i 2 Setting ‘2

TEL : 886-3-327-3456 Page Number 1 C104 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH11 2462MHz

2 Horizontal Fundamental

) (@wuvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
S
1000 1000 >
909 904 N
0 PER 7] w00 PEAK BE 74|
700 700
|
600 - 60
Y, S S T L 50 Ll
100 404
300 300
200 200
100 109
00 Tace. To00. 7200, 700, 00 0 768, e, Teai. 7z 750
Frequency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_74 3m HF_ANT_00066553 HORIZONTAL Condition : PEAK_BE_74 3m HF_ANT_00066553 HORIZONTAL
+ REW:1000.000Kiz VEW: 3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode :aa Node ;a4
Setting c17s Setting i17s
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]

o d
L AVG_54] oy AVG_BE 54

509 —
400
300 309
200 200
100 109
700 e, 00, 7200, 00 00 50 768, e, 70z 7500
requency (HH:) Frequency (WH)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_54 3m HF_ANT_00066553 HORTZONTAL Condition : AVG_BE_54 3m HF_ANT_00066553 HORTZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REI:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Mode : 44 Mode : 44
Setting 17.5 Setting 1 17.5

TEL : 886-3-327-3456 Page Number 1 C105 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH11 2462MHz

2 Vertical Fundamental

) (@wuvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 1004
909 509
0 PER 7] w00 PEAK BE 74|
700 700
f/ 3
600 60
» gt ey et nnmd
L 509
100 404
300 300
200 200
100 109
00 Tace. To00. 7200, 700, 00 0 768, e, 7z 750
Frequency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_74 3m HF_ANT_00066553 VERTICAL Condition ¢ PEAK_BE_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000Kiz VEW: 3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode :aa Node ;a4
Setting c17s Setting i17s
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 1000
900 M—Vﬁ
500 400 .
700 700
o0 ) g AVG BE 54
s00) = = 504 -
I ——— —
B e 400
300 309
200 200
100 109
700 e, 00, 7200, 00 00 50 768, e, 70z 7500
requency (HH:) Frequency (WH)
site + @3CH07-HY site + 03CHO7-HY
Condition * AVG_54 3m HF_ANT_00066553 VERTICAL Condition : AVG_BE_54 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto + REI:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Hode :aa Hode ;a4
Setting 17.5 Setting i17s

TEL : 886-3-327-3456 Page Number : C106 of C247
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Horizontal

Fundamental

1 (0B

Date: 2018.08.23 ol 0B Dote: 20180829
1300 1304
1200 1200)
1109 1100 ;
1000 E—— 1000
%09 I i %0
0.0 A 00| ‘ 1
600 et o w0 y
. SV
Precc s i EY E——"——————
400 400
300 304
200 204
100 100
510 7%, 7305 7398 P EC 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00066583 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Detector :
Peak Project 872508 Project : 872508
Hode a5 Mode :as
Setting 13 Setting D13
) (@Buvimy Date: 20180823 el gBuvim) Dote: 20180823
1300 1300)
1200 1200)
1109 1100
1000 1004) |
90, "'V_\*'*\ 900 \
s00) 500 1
o4 ) \\ nd I
509 = 600 yTo]
500 o 509 S S — =
S SO MU R —— S I——
400 400
300 304
200 204
100 100
510 7% 7305, 7904 2 2 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00066583 HORTZONTAL Condition i AVG_S4 3m HF_ANT_0@066583 HORTZONTAL
RB:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 872508 Project : 872508
. Hode :as Mode ;a5
Setting D13 Setting D13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

Horizontal

Fundamental

o ——
.
00 PEAK_BE 74
- Nl
500 gar A
m
-
Site ©3CHO7-HY
Peak Left blank
Mode : 45
Setting 213
900
09 - AVG_BE_54]
50.0) M’“\\Q___
"
Site = @3CHO7-HY
Detector Peak
Avg Left blank
" Mode 45

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - L

) @Buvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1304
1200 1200)
1100 1100 .
1000 Mm\ 1004)
909) 904 i
9 a0 1 PEAK 74
704 \ 704 1
500 : 60 vi Y,
e Y el 0.0ttt AT RS ———
400 400
300 300
200 200
100 104
510 Ty 765, 794 wz 50 000 Taon. a0, 7200, 700, 000
requency (HH:) Froquency (Miz)
site e3CHe7-HY site + e3cHe7-HY
Condition PEAK_BE_74 3n HF_ANT_00066583 VERTICAL Condition : PEAK_74 3m HF_ANT_00066583 VERTICAL
© REN:1000.000KHz VEW:3000.000KHz SWT:Auto : REW:1000.000KHz VEW:3000.000KHz SHT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode : a5 Mode ;a5
Setting s 13 Setting c13
) @Buvim) Date: 2018.08.23 evel (@BuVim) Date: 2018.08.23
1300 1304)
1200 1200)
1100 1100
1000 1004 4
909) e 904
s09) 800 i
700 / 700)
w 4
509 = 504 —J
A L
400 B R I S
300 304
200 200
100 100
510 s 75, g wuz 50 00 Taon. a0, 7200, 700, 000
requency (HH:) Frequency (W)
site : 03CHO7-HY site + e3cHe7-HY
Condition : AVG_BE_54 3m HF_ANT_00066553 VERTICAL Condition : AVG_54 3m HF_ANT_00066583 VERTICAL
© REW:1000.000KHz VEW:3.000KHz SWT:Auto : REW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Hode :as :as
Setting 13 Setting i 13

TEL : 886-3-327-3456 Page Number 1 C109 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

PEAK_BE 74

AT
T it

430 244,

site
Condition

Detector
Project
Mode
Setting

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60066583 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal
872508

;45
s 13

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

1300)
1200)
10
1000)

900

500 {
700
500 \\

M
wa NN

400
309
200
109

AVG_BE 54

site
Condition

Detector
Project
Mode
Setting

430 244,

2 272 2486, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL

: RB:1000.000KHz VB:3.000KHz SWT:Auto
Peak

872508
5

13

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO4 2427MHz - L

2 Horizontal Fundamental

el GBuvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 1109
1000 Ay 1004)
o0y o0y PERK 7]
700 704
4 TI \1
504 604
it S pe—
R DI IV ST A
500 e L e
400 400
300 300)
200 200)
100] 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector Peak
Peak Project : 872508 Project : 872508
Hode i 6 Node ;a6
Setting ‘145 Setting ‘145
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200) 1200)
1100 10g
1000 1004)
500 TN 904
300 f \ s00)
700 700
50 604
500 - 500
R A O PO P ———
400 PO N A S
300 300
200 200)
100] 100)
510 7% 7365, 7398 2 245 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_0@066583 HORTZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode 46 Mode 6
Setting ‘145 Setting P1as

TEL : 886-3-327-3456 Page Number : C111 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO04 2427MHz - R

Horizontal Fundamental

Peak

Date: 2018.08.23

A (@Buvim)
1300
1200
1og|
1000t

90|
s00) PEAK_BE74|
00|

RAES TN

: @3CHO7-HY
: PEAK_BE_74 3m HF_ANT_00066583 HORIZONTAL
: RBW:1000.000KHz VBW:3600.000KHz SWT:Auto

g Left blank

a6
: 145

2458, 272, 485, 250
Frequency (MHz)

Avg.

A (@BuVim)

Date: 2018.08.23

00 \V\w.$ AVG_BE_54|

500| B S |

Site : @3CHe7-HY

onditior : AVG_BE_54 3m HF_ANT_@@@66583 HORIZONTAL

S Left blank
Setting : 14.5

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C112 of C247



ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

el GBuvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 1109
1009 /wm/ﬂr~~mw 1000
s0q A g
304 | #00) PERK 7]
700 4 704
o O S N WWM o dootcd| |
- gy R S ———
500 St 500 A A
400 400
300 300)
200 | 200)
100] 1 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000G6583 VERTICAL Condition : PEAK_74 3m HF_ANT_0@OGE583 VERTICAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector Peak
Peak Project : 872508 Project : 872508
Hode i 6 Node ;a6
Setting ‘145 Setting ‘145
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200) 1200)
1100 10g
1000 - 1004)
500 ("_/ V\\ 904
300 | s00)
700 /- 700
—
O I S R 50 R e e |
B R e
300 300
200 200)
100] 100)
510 7% 7365, 7398 2 245 000 a0 Ta00. 7 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition i AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode 46 Mode 6
Setting ‘145 Setting P1as

TEL : 886-3-327-3456 Page Number : C113 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO04 2427MHz - R

Vertical

Fundamental

Peak

A (@Buvim) Date: 20180823

1000

\W PERK B 74

430 2444, 2

58, 272, 285, 2500
Frequency (MHz)

: @3CHO7-HY

ondition : PEAK_BE_74 3m HE_ANT_0@066583 VERTICAL

: RBN:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :
Project : 872508

Hode

: 46

Setting 145

Left blank

Avg.

A (@BuVim) Date: 2018.08.23

N e o 54

430 2844, 2455, 272, 256, 250
Frequency (MH2)

: @3CHO7-HY

Condition : AVG_BE_54 3m HF_ANT_00066583 VERTICAL

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
ctor : Peak
ect : 872508

: a6

ing a5

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Horizontal

Fundamental

) (@wuvim) Date: 2018.08.23 evel Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 S | 100.0|
909 509
500 N/ 40 e
700 /”MW 700 7
,
600 60
ectrtvmsnsnieprndeeenimepossenart”| oo
500 SO0 sy
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector eal Detector ak
Peak Project 872508 Project 872508
Hode ) Node 47
Setting 116 Setting 16
) @0uvim) Date: 2018.08.23 evel (@Buvy Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 - 1000
900 1 504 I
500 400
700 700
500
s00) -
100
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_PPG6553 HORTZONTAL Condition ¢ AVG_54 3n HF_ANT_00G66553 HORIZONTAL
+ REW:1000.000KHz VEW: 3.000KHz SWT:Auto : REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode ) s a7
Setting 16 Setting i 16

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 C115 of C247



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

B N e .

PEAK_BE 74

900
s00)
709
g

s00) :

oo

430 244, 258, 272 2456,
Frequency (MHz)

site 03CH07-HY

Condition PEAK_BE_74 3m HF_ANT_B0@66583 HORIZONTAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

Detector

Project 872508

Mode ;47

Setting i 16

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

1300
1200
1109
1000

Dnn/\ T

500

700

500 —

AVG_BE 54

500 e S

400)

L

300
209

109

430 244, 258, 272 2456,
Froquency (Hz)
site : @3CHO7-HY
Condition : AVG_BE_S& 3m HF_ANT_00066583 HORIZONTAL
: RB:1000.000KHz VB:3.000KHz SWT:Auto
Detector Peak

Project 872508
Mode 47
Setting 16

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - L

) (@wuvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 e 1000
909 509
500 wi 40 e
700 700 7
600 u 60
[P SR R AP A R— I ——————
s00) = ET S R——s
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode ) Node i 47
Setting 116 Setting ‘16
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 1000
B
900 504
500 400
700 700
-
o0 w0y g}
s00) A s0q ==
00 O RN S G = —
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_PPG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW: 3.00KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode ) s a7
Setting 16 Setting i 16

TEL : 886-3-327-3456 Page Number 1 C117 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

PEAK_BE 74

B AU

900

s00)

709 b
KT

60.0) LS

Mot i

430 244, 2 T2, 2456,

58, 2
Frequency (MHz)

site 03CH07-HY

Condition PEAK_BE_74 3m HF_ANT_60066583 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

Detector

Project 872508

Mode ;47

Setting i 16

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

1300
1200
1109
1000

900
s00)
700
s00) k\.m\“‘,\\

AVG_BE 54

et
500 =
400)
300
209

109

430 244, 258, 272 2456,
Froquency (Hz)
site : @3CHO7-HY
Condition : AVG_BE_S4 3m HF_ANT_0@066583 VERTICAL
: RB:1000.000KHz VB:3.000KHz SWT:Auto
Detector Peak
Project 872508
Mode 47
Setting 16

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

el gBuvI Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 1109 .
1000 1004)
50| 900
o0y o0y PERK 7]
70,0 700 K
o9l 9 s | Vostsrapitgmsssiond
it
500 T SRS ——L
400 400
300 300)
200 200)
100] 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000GG583 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00@GG583 HORTZONTAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector ak
Peak Project : 872508 Project 872508
Hode i a8 Node ;a8
Setting i 16 Setting 16
A 0By Date: 2018.08.23 1 dBuvim) Date: 2018.08.23
1300 1300)
1200) 1200)
1100 10g
1000 1004) 1
500 Y 904
300 s00)
700 700
50 604 ]
s00) = s00) — = =
400 B e SR
300 300
200 200)
100] 100)
510 7% 7365, 7398, 2 245 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition : AVG_BE_S4 3m HF_ANT_0@066583 HORTZONTAL Condition 1 AVG_S4 3m HF_ANT_00@66583 HORTZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector
Avg Project 872508 Project 872508
. Hode 8 Mode 8
Setting i 16 Setting ‘16

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO08 2447MHz - R

Horizontal

Fundamental

o e e e
"
700| Wy
Yo, 4
e
Condition : PEAK_BE_74 3m HF_ANT_0@066583 HORIZONTAL
Peak Sl Left blank
Setting ;16
500 F——
Site : @3CHe7-HY
Condition : AVG_BE_54 3m HF_ANT_@@@66583 HORIZONTAL
Avg e Left blank
Setting ;16

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO8 2447MHz - L

el GBuvim) Date: 2018.08.23 J (@Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 1109 .
1000 =y 1004)
50| 900
o0y o0y PERK 7]
700 W 704
50| MW 600
o e P
500 i e e 500t A
00| 400
300 300)
200 | 200)
100] 1 100)
510 7% 756, 7398 2 5 000 a0 7200 7200 7500, E
Frequency (uHn) Freauency (WHr)
site + e3cH07-HY site + 03CH07-HY
Condition : PEAK_BE_74 3m HF_ANT_000G6583 VERTICAL Condition : PEAK_74 3m HF_ANT_0@OGE583 VERTICAL
RBW: 1000.000KHz VB:3000.000KHz ST:Auto RBW: 1000.000KHz VBH: 3000.000KHz SHT:
Detector Peak Detector Peak
Peak Project : 872508 Project : 872508
Hode i a8 Node ;a8
Setting i 16 Setting ‘16
) @Buvim) Date: 2018.08.23 ) @Buvim) Date: 2018.08.23
1300 1300)
1200 1200)
1100 10g
1000 1004) 4
500 p— 904
300 s00)
700 700
50 604 ]
500 500
400) P! U U B
300 300
200 | 200)
100] 1 100)
510 7% 7365, 7398, 2 245 000 a0 Ta00. 7200 Zo00. E
Frequency (WHy) Freauency (WHe)
site : @3CHO7-HY site + e3CHo7-HY
Condition i AVG_BE_S4 3m HF_ANT_00066583 VERTICAL Condition i AVG_S4 3m HF_ANT_00@66583 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector
Avg Project 872508 Project 872508
. Hode 8 Mode 8
Setting i 16 Setting ‘16

TEL : 886-3-327-3456 Page Number 1 C121 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO08 2447MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2018.08.23

PEAK_BE74|

2458, 272,
Frequency (MHz)

: @3CHO7-HY
: PEAK_BE_74 3m HF_ANT_00066583 VERTICAL
: RBW:1000.000KHz VBW:3600.000KHz SWT:Auto

: Peak
: 872508
;a8
: 16

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

= =~—— AVG_BE 54|
s et
400]
300)
200
100

430 204 258, 272, 2256, 2500

Freauency (MHz)
site : 03CHO7-HY
onditio : AVG_BE_S4 3m HF_ANT_0066583 VERTICAL
: RBW:1600.000KHz VBW:3.000KHz SWT:Auto

Detecto : Peak
Project : 872508
Hode : a8
Setting : 16

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR872508C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - L

2 Horizontal Fundamental

) (@wuvim) Date: 2018.08.23 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 s 1000
909 509
500 40 e
700 704
600 1 60
IR PR N AU R Y
s00) L i
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_00066553 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 872508 Project . 872508
Hode s 49 Node i 49
Setting 116 Setting ‘16
) @0uvim) Date: 2018.08.25 evel @Buvim) Date: 2018.08.23
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
500 e 60
509 ot 50 =
—
100 9! SRS B <
300 309
200 200
100 109
510 . 366, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_PPG6553 HORTZONTAL Condition ¢ AVG_54 3n HF_ANT_00G66553 HORIZONTAL
+ REW:1000.000KHz VEW: 3.000KHz SWT:Auto : REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 872508 Project : 872508
. Hode : 49 ;49
Setting 16 Setting i 16

TEL : 886-3-327-3456 Page Number 1 C123 of C247
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018.08.23

100.0| R e
o Y N

80.0) /

lan/

-

PEAK_BE 74

e ——

430

site
Condition

Detector
Project
Mode
Setting

2 T2,

58, 2
Frequency (MHz)

03CH07-HY
PEAK_BE_74 3m HF_ANT_B0@66583 HORIZONTAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

eal

872508
;49
116

2456, 250

Left blank

Avg.

A (@BuVim)

Date: 2018.08.23

1300
1200
1109
1000

500
70.0 /
500
s00)
100
300
200
100

AVG_BE 54

430

site
Condition
Detector
Project
Mode
Setting

2 272

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S& 3m HF_ANT_00066583 HORIZONTAL

: RB:1000.000KHz VB:3.000KHz SWT:Auto
Peak

872508
49

16

2456, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - L

Vertical

Fundamental

) (@wuvim) Dates 2018.08.23 ove 4By Dates2018.08.23
1300 1300
1200 1200
1100 0]
1000 1000
909 509
500 40 e
700 704
500 p WM s04) I
| SAPUR RSP BRSSO S At
s00) e LY S-——
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
roquency () roquency (i)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00066553 VERTICAL Condition : PEAK_74 3m HF_ANT_00066553 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:
Detector eal Detector ak
Peak Project 872508 Project 872508
Hode s 49 Node 9
Setting 16 Setting 16
) @0uvim) Dates 2018.08.23 — Dates2018.08.23
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
500 e 60 e
s09) 5 50 -
O T SRS RS S i B —— ]
100 400 EEE
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
roquency () roquoncy (i)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_PPG6553 VERTICAL Condition i AVG_54 3n HF_ANT_00G66553 VERTICAL
+ REW:1000.000KHz VEW: 3.00KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Detector : Peak
Avg Project 872508 Project : 872508
. Hode : 49 ;49
Setting 16 Setting i 16

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

Vertical

Fundamental

A (@BuVim)

Date: 2018.08.23

1000 e e
e/
809 PEAK_BE 74
709

» 1

- rowe
-
Site ©3CHO7-HY
Peak Left blank
Mode : 49
Setting 216
-
m/ NV e
600 D AVG_BE_54]
—
"
Site = @3CHO7-HY
Detector Peak
Avg Left blank
" Mode 49

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20180823 el (a8 Date: 20150823

1300
1200
o
1000

90

PERK 74 809 PERK 74

700

VG54 609 AVG 54

504
40
304
200
100

5800. 1060 20200, 250 000 7400. 800, 20600, 25000

0. 75400, 6200
Frequency (MHz) Freauency (MHD)
© 83CHB7-HY site : B3CHO7-HY
PEAK_74 3m SHF-EHF_131629 HORTZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak Detector : peak
872508 Project : 872508
30 Mode : 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C127 of C247

Report No. : FR872508C




SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018.08.23

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

872508
32

evel (@BuVim)

Date: 2018.08.23

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

000
site
Condition
Detector
Project
Mode

10600, 5400, 20200,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 872508

32

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report

No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018.08.23

PERK 74

VG 54

5800, 10500, 15400, 20200, 25000

03CH07-HY

Frequency (MHz)

PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

872508
34

evel (@BuVim)

Date: 2018.08.23

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

000
site
Condition
Detector
Project
Mode

5800, 10600, 5400, 20200,
Frequency (MiHz)
: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak
: 872508
: 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20180826 el (a8 Date: 20130826

1300
1200
o
1000

90

PERK 74 809 PERK 74

700

VG54 609 AVG 54

504
40
304
200
100

1060 20200, 250 000 5800. 0600, 20200, 25000

0. 15400, 5400,
Frequency (Hz) Frequency (MHz)

© 83CHB7-HY site : B3CHO7-HY
PEAK_74 3m SHF-EHF_131629 HORTZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
K

Detector : Peak

872508 Project : 872508
35 ;35

Mode

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C130 of C247

Report No. : FR872508C




ssamonias. FCC RADIO TEST REPORT

Report

No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018.08.26

PERK 74

VG 54

5800, 10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

872508
37

evel (@BuVim)

Date: 2018.08.26

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

000
site
Condition
Detector
Project
Mode

10600, 5400, 20200,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 872508

;37

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report

No. : FR872508C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 20180826 evel (@BuVim) Date: 2013.08.26
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 - s00]
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Conditior : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 872508 Project : 872508
Mode 39 Mode : 39

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR872508C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Peak

Avg.

PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

872508
20

Date: 20180826 Date: 20130826
1300
1200
00|
1000
90|
PERK 74 809 PERK 74
700
VG54 609 AVG 54
s00]
400
300
200)
100]
10600, 15400, 250 5800. 0600, 5400, 25000
Frequency (Hz) Frequency (MHz)
: @3CHB7-HY si : @3CHO7-HY

: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 872508
: 40

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 20180826 evel (@BuVim) Date: 2013.08.26
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PERK 74|
709 700]
609 VG 54 609 2 VG 54
500 s00] 3
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 872508 Project : 872508
Mode 2 Mode a2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR872508C



